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HERMON LABORATORIES

1 Project information
EUT attributes
Test item

Type (Model)

Equipment FCC code

Applicant information

Applicant’s responsible person
Applicant/Manufacturer
Address

P.O.B.

City

Postal code

Country

Telephone number

Telefax number

Test details

Project number
Location
Test performed

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Outdoor radio unit

1) BSR 900MHz TDD Ext A,

2) BSR 900MHz TDD V-pol A,
3) SPRL 900MHz TDD Ext A,
4) SPRL 900MHz TDD V-pol A
DSS

Mr. Zion Levi, compliance & testing engineer
Airspan Networks (Israel) Ltd.

1, Harava street, “Unitronics” building

199

Airport City

70100

Israel

+972 3977 7444

+972 3977 7400

15694
Hermon Laboratories
October 2, 14, 15, 2003; February 9, March 25, 2004

Purpose of test Apparatus compliance verification in accordance with emission requirements

Test specifications 47CFR Part 15, §15.247 and subpart B
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HERMON LABORATORIES

2 Summary of tests and signatures

The tests listed in the table below were performed.
The EUT was found complying with the limits of 47CFR Part 15, §15.247 and subpart B.

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

test engineer

Test description Specification Tested by Date tested Test report Verdict
reference paragraph

Hybrid system

Peak power spectral density at

frequency hopping operation 15.247(f) Mr.Y. N.euman, Ma;'ggfs, 4.1 Pass

turned off test engineer

Average time of occupancy at

frequency hopping operation 15.247(f) Mr. Y. Neuman, Octgggg 15, 4.2 Pass

turned on test engineer

Maximum peak output power at

frequency hopping operation 15.247(b)(3) Mr. Y. Neuman, Mazrgg425, 4.3 Pass

turned off test engineer

Minimum channel separation 15.247(a)(1) Manufacturer NA 4.4 Pass
statement

6 dB bandwidth 15.247(a)(2) | Mr.Y. Neuman, October 2, 4.4 Pass
test engineer 2003

Spurious emissions 15.247(c) Mr. Y. Neuman, March 25, 4.5 Pass

(conducted) test engineer 2004

Spurious emissions (radiated) 1 October 15, 2003;

h - 5.209(a), 4.6 Pass

in restricted bands 15.205(a, ¢) tl\g;.t\;hl;ii:renfn, February 9,

2004

Unintentional radiation

Conducted emissions 15.207, 15.107 | Mr. Y. Neuman, October 19, 47 Pass
test engineer 2003

Radiated emissions 15.109 Mr. Y. Neuman, Fet)zr'ggzy 9, 4.8 Pass

Test report prepared by:

Mrs. M. Cherniavsky, MScEE, certification engineer

Test report approved by:

Mr. Michael Nikishin, MScEE, group leader
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Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

3.1

3.2

EUT description

General description

The EUTSs, outdoor units (ODU), model names “BSR 900MHz TDD Ext A”, “BSR 900MHz TDD V-pol A”,
"SPRL 900MHz TDD Ext A” and “SPRL 900MHz TDD V-pol A”, are part of a WipLL broadband fixed cellular
wireless access system. The system provides a radio link between an end-user (a subscriber) and a network
itself to give high-speed data access. The EUT is a hybrid system transceiver operating in 903 MHz to 927 MHz
range.

The “BSR/SPRL 900MHz TDD Ext A” models are equipped with an 11 dBi gain omnidirectional or 15.5 dBi gain
(dual polarization or vertical polarization) external antenna, the “BSR/SPRL 900MHz TDD V-pol A” models - with
a 8 dBi gain internal antenna. The BSR is installed outside the base station site and typically is mounted on a
pole, the SPRL is installed at the subscriber's premises. The SPRL is a radio transceiver that transmits and
receives traffic to and from the base station (i.e., BSR), respectively. The SPRL provides subscribers with
"always-on" Internet, high-speed data-only, or data and voice (VolP) services and is configured with a unique
BSR reference number, preventing the SPRL from relocating to another subscriber premises without
authorization.

The SPRL has identical to the BSR chassis, the same dimensions, contains the same PCB components and
differs only in the software.

The EUT is powered via a subscriber data adapter (SDA), which provides 48 V DC power.

EUT test configuration

Throughout testing the radio communication was established. The EUT operating frequencies generated by
clocks and oscillators: 350 MHz - first IF, 6 MHz — second IF, [Foperating + 350 MHz] — first LO, 356 MHz —

second LO.
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HERMON LABORATORIES

4 Test results

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.1 Peak power spectral density of a hybrid system according to § 15.247(f),(d)

METHOD OF MEASUREMENTS

DATE of TEST:

AMBIENT TEMPERATURE:
RELATIVE HUMIDITY:

AIR PRESSURE:

RATED OUTPUT POWER:
OPERATING FREQUENCY RANGE:
MEASUREMENT UNCERTAINTY:

Frequency hopping function was turned off.

FCC Docket No.96-8; FCC 97-114

March 25, 2004
25°C

45 %

1017 hPa

23 dBm

903 - 927 MHz
+3.5dB

Carrier frequency, Data Peak power spectral density, Verdict Reference to
transmission rate, plots in Appendix
MHz Mbit/s dBm A
Measured Limit
903 4 7.50 Pass A1
903 3 7.67 Pass A2
915 4 7.33 8 Pass A3
915 3 7.83 Pass Ad
927 4 7.50 Pass A5
927 3 8.00 Pass A6

LIMIT

The peak power spectral density conducted from the intentional radiator to the antenna shall not be greater than 8 dBm in

any 3 kHz band during any time interval of continuous transmission

TEST PROCEDURE

The EUT RF output was connected via attenuator to the spectrum analyzer; the settings are shown in the plots. Spectrum

analyzer readings were corrected for external attenuation and cable loss. The measurements were performed in continuous

transmission mode of operation for carrier (channel) frequency modulated with PRBS at low and high edges and at the
middle of the range according to method #1 for peak power spectral density.

TEST EQUIPMENT USED:

HL 1424

HL 1650

HL 1651

HL 2254

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.2 Average time of hopping frequency occupancy according to § 15.247(f), (a)(1)

METHOD OF MEASUREMENT:
DATE of TEST:

ANSI 63.4 §13.1.7
October 15, 2003

AMBIENT TEMPERATURE: 23°C
RELATIVE HUMIDITY: 44 %
AIR PRESSURE: 1012 hPa
OPERATING FREQUENCY RANGE: 903 - 927 MHz
MEASUREMENT UNCERTAINTY: +1%
Frequency hopping function was turned on.
Carrier Quantity of Tx ON of Average time of Verdict Reference to
frequency, transmissions 1 transmission at occupancy during Plots in
at one one frequency, 10 s period, Appendix A
frequency
MHz ms ms
903 8 25.583 204.664 Pass A7, A8

Average factor calculation according to §15.35(c):

20 log (25.583/100) = -11.84 dB

LIMIT

Operating mode

Limit

Hybrid

With the hopping system operation turned on, an average time of occupancy on any
frequency shall not exceed 0.4 s within a time period in seconds equal to the number
of hopping frequencies employed multiplied by 0.4: 25 x 0.4 = 10 (sec)

TEST PROCEDURE

The EUT RF output was connected via attenuator to spectrum analyzer, which settings are shown in the plots. Spectrum
analyzer readings were corrected for external attenuation and cable loss.

TEST EQUIPMENT USED:

HL 1097 HL 1424

HL 2399
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Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

HERMON LABORATORIES

4.3 Maximum peak output power test according to §15.247(b)(3)

METHOD OF MEASUREMENTS:
DATE of TEST:

ANSI| 63.4 §13.1.4
March 25, 2004

AMBIENT TEMPERATURE: 25°C
RELATIVE HUMIDITY: 45 %
AIR PRESSURE: 1017 hPa
OPERATING FREQUENCY RANGE: 903 - 927 MHz
MEASUREMENT UNCERTAINTY: +3.5dB
Carrier Data rate, Peak output Limit, Margin, Verdict Reference to
frequency, power, Plots in
MHz Mbit/s dBm dBm dB Appendix A
903 4 22.80 24.9 2.10 Pass A9
903 3 17.33 24.9 7.57 Pass A10
915 4 23.00 24.9 1.90 Pass A11
915 3 17.17 24.9 7.73 Pass A12
927 4 22.67 24.9 2.23 Pass A13
927 3 17.33 24.9 7.57 Pass A14

LIMIT
Operating frequency range, Number of hopping channels Maximum peak output power*,
MHz
Hybrid any admissible

* Notes to table

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall be reduced below the
stated values by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
External antenna gain is 15.5 dBi, it is used with BELDEN-9913 cable, which has 4.4 dB cable loss, peak output power

limit is 24.9 dBm.

TEST PROCEDURE

The EUT RF output was connected via attenuator to spectrum analyzer, which settings are shown in the plots. Spectrum
analyzer readings were corrected for external attenuation and cable loss.

TEST EQUIPMENT USED:

HL 1424

HL 1650

HL 1651

HL 2254

Document ID: AIRRAD_FCC.15694_IP.doc
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Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.4 Minimum channel separation and occupied bandwidth according to
§ 15.247(a)(1), (2)

METHOD OF MEASUREMENTS:

DATE of TEST:

AMBIENT TEMPERATURE:

RELATIVE HUMIDITY:

AIR PRESSURE:

OPERATING FREQUENCY RANGE:
MEASUREMENT UNCERTAINTY:

ANSI| 63.4 §13.1.7
October 2, 2003
23°C

46 %

1012 hPa

903 -927 MHz
+2.3dB

According to applicant statement the minimum channel separation is 1 MHz.

Carrier frequency, Data rate, 6 dB bandwidth, Verdict Reference to
MHz Mbit/s kHz Plots in
Measured Limit Appendix A
903 4 808 500 Pass A15
903 3 525 500 Pass A16
915 4 808 500 Pass A17
915 3 515 500 Pass A18
927 4 800 500 Pass A19
927 3 515 500 Pass A20

LIMIT
Operating frequency range, Allowed bandwidth Channel carrier frequency separation
MHz (minimum)
Hybrid any admissible 25 kHz or 20 dB bandwidth, which is

greater

TEST PROCEDURE

The EUT RF output was connected to the spectrum analyzer, which settings are shown in the plots. Spectrum analyzer
readings were corrected for external attenuation and cable loss.

TEST EQUIPMENT USED:

HL 1097

HL 1424

HL 2399
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

4.5 Out of band conducted emissions test according to §15.247(c)

METHOD OF MEASUREMENTS:
DATE of TEST:

ANSI 63.4 §13.1.5
March 25, 2004

AMBIENT TEMPERATURE: 25°C

RELATIVE HUMIDITY: 45 %

AIR PRESSURE: 1017 hPa
OPERATING FREQUENCY RANGE: 903 -927 MHz
RATED RF OUTPUT POWER: 23 dBm
MODULATION TECHNIQUE: hybrid
FREQUENCY RANGE: 9 kHz — 9.5 GHz
MEASUREMENT UNCERTAINTY: +4.3dB

The frequency spectrum was investigated from 9 kHz up to 10" harmonic. The measurements were performed at maximum
output power settings and 3 Mbit/s modulation rate that yield maximum power density.

The effect of the data rate was observed and shown in plots A21&A29, A37&A45 (the 3 Mbit/s rate was used for
measurements). All measured emissions were found below specified limit. Test results are shown in Plots A21 to A46.

Frequency, Carrier Data rate, | Resolution Spurious Spurious Margin, Reference to
frequency, bandwidth, emission calculated plots in
level, limit, Appendix A
MHz MHz Mbit/s kHz dBm dBm dB
901.993 903 3 100 -17.17 2.0 19.17 A21, A25
901.723 903 4 100 -16.00 -0.5 15.50 A29, A30
928.003 927 3 100 -18.00 2.0 20.00 A37, Ad1
928.237 927 4 100 -15.50 -0.5 15.00 A45, A46
LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power.

TEST PROCEDURE
The EUT RF output was connected via attenuator to spectrum analyzer, which settings are shown in the plots. Spectrum

analyzer readings were corrected for external attenuation and cable loss. Spurious emission measurements were performed
at the lowest (903 MHz), the highest (927 MHz) and one of the middle channel (915 MHz) frequencies.

TEST EQUIPMENT USED:
HL 1424

HL 1650 HL 1651 HL 2254
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H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

4.6 Radiated emissions which fall in restricted bands test according to §15.247(c)
and § 15.205, §15.209(a)

METHOD OF MEASUREMENTS:
TEST PERFROMED IN:
OPERATING FREQUENCY RANGE: 903 -927 MHz
RATED RF OUTPUT POWER: 23 dBm
TEST DISTANCE 3m
MEASUREMENT UNCERTAINTY: +4.3dB

ANSI 63.4 §13.1.4/ §13.1.5
Anechoic chamber, OATS

LIMIT

Radiated emissions, which fall in the restricted bands, must comply with §15.209(a) limits.

TEST PROCEDURE

The measurements were performed at maximum output power settings and 3 Mbit/s modulation rate that yield maximum
power density.

The test was performed with transmitter operating at 3 carrier frequencies Fmin = 903 MHz, Fmigge = 915 MHz,
Fmax = 927 MHz. The measurements were performed at 3 m test distance from 150 kHz to 2.9 GHz in the anechoic
chamber, up to the tenth harmonic of the highest fundamental frequency — at the OATS. The EUT was placed on a wooden
80 cm height turntable.

150 kHz — 30 MHz frequency range. The loop antenna was positioned with its plane vertical. The loop center was
1 meter above the ground plane. To find maximum radiation the turntable was rotated 360° and the measuring antenna was
rotated about its vertical axis.

30 MHz - 9.2 GHz frequency range. To find maximum radiation the turntable was rotated 360°, measuring antenna height
was changed from 1 to 4 m, and the antennas polarization was changed from vertical to horizontal.

All emissions were found below the specified limit. For test results refer to Plots A47 — A94 for EUT with internal antenna
and to Plots A95 — A139 — for EUT with external antenna.

EUT TYPE BSR/SPRL 900MHz TDD V-pol A (with internal antenna)

DATE of TEST: February 9, 10, 2004

AMBIENT TEMPERATURE: 21°C

RELATIVE HUMIDITY: 55 %

AIR PRESSURE: 1020 hPa

Quasi-peak detector

Frequency, Antenna type Radiated Limit, Margin, Reference to Plots in
emissions, Appendix A
MHz dB (uV/m) dB (uV/m) dB

38.17 Biconilog 18.42 40.00 21.58 AB5, A79
280.01 Biconilog 41.89 46.00 411 ABS5, A79
334.08 Biconilog 31.07 46.00 14.93 AB5, A79

The recorded test results were obtained through measurements with biconilog antenna at 1 m height in vertical polarization.
Turntable position: 0° = EUT front panel faces the receiving antenna

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

Page 11 of 183



HERMON LABORATORIES

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Peak value
Frequency, Antenna Antenna | Turntable Radiated Limit, Margin, Reference to
polarization height, position, | emissions, Plots in
MHz m ° dB (uv/m) | dB (uV/m) dB Appendix A
1146.8 Horizontal 1.1 210 42.30* 74 31.70 A53
1520.0 Horizontal 1.1 208 45.30* 74 28.7 A52
4272.0 Horizontal 1.0 0 50.33 74 23.67 A88
4628.0 Horizontal 1.0 0 4717 74 26.83 A86
5012.0 Horizontal 1.0 0 52.17 74 21.83 A58
5060.0 Horizontal 1.0 0 50.17 74 23.83 A72
5108.0 Horizontal 1.0 0 50.00 74 24.00 A90
7518.0 Vertical 1.0 0 55.50 74 18.50 AB61
7590.0 Vertical 1.0 0 55.67 74 18.33 A75
7662.0 Vertical 1.0 0 56.00 74 18.00 A93
* Below average limit
Average value
Frequency, Antenna Antenna | Turntable Radiated Limit, Margin, Reference to
polarization height, position, | emissions, Plots in
MHz m ° dB (uv/m) | dB (uV/m) dB Appendix A
4272.0 Horizontal 1.0 0 47.33 54 6.67 A87
4628.0 Horizontal 1.0 0 42.00 54 12.00 A85
5012.0 Horizontal 1.0 0 38.49 54 15.51 A57
5060.0 Horizontal 1.0 0 34.49 54 19.51 AT1
5108.0 Horizontal 1.0 0 34.49 54 19.51 A89
7518.0 Vertical 1.0 0 38.16 54 15.84 AB0
7590.0 Vertical 1.0 0 37.33 54 16.67 A74
7662.0 Vertical 1.0 0 38.16 54 15.84 A92
The recorded test results were obtained through measurements with double ridged guide antenna.
Table abbreviations:
Margin = dB below (negative if above) specification limit.
Turntable position: 0° = EUT front panel faces the receiving antenna
TEST EQUIPMENT USED AT OATS:
HL 0038 HL 0091 HL 0287 HL 1424 HL 1942 HL 1984 HL 2254
HL 2259
TEST EQUIPMENT USED IN ANECHOIC CHAMBER:
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594
HL 0604 HL 1004 HL 1947 HL 2009 HL 2432

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004
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Hermon Laboratories Ltd.
P.O0.Box 23
Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

EUT TYPE BSR/SPRL 900MHz TDD Ext A (with 15.5 dBi external antenna)

DATE of TEST: October 14, 15, 2003

AMBIENT TEMPERATURE: 24°C

RELATIVE HUMIDITY: 38 %

AIR PRESSURE: 1012 hPa

Quasi-peak detector

Frequency, | Antenna type | Antenna Turntable Radiated Limit, Margin, Reference
height, position, emissions, to Plots in

MHz m ° dB (uV/m) dB (uV/m) dB Appendix A
110.0 Biconilog 1.0 0 30.65 43.50 12.85 A96
240.0 Biconilog 1.02 51 38.03 46.00 7.97 A96
972.0 Biconilog 1.87 128 43.10 54.00 10.90 A97
985.0 Biconilog 1.84 118 40.91 54.00 13.09 A114

The recorded test results were obtained through measurements with antennas in vertical polarization.
Turntable position: 0° = EUT front panel faces the receiving antenna

Peak value
Frequency, Antenna Antenna Turntable Radiated Limit, Margin, Reference to
polarization height, position, | emissions, Plots in

MHz m ° dB (uv/m) | dB (uV/m) dB Appendix A
1000.8 Vertical 1.68 141 48.82 74 25.18 A132
1392.0 Vertical 1.50 7 46.59 74 27.41 A100
2710.0 Vertical 1.60 352 50.37 74 23.63 A101
2745.0 Vertical 1.60 344 49.40 74 24.60 A119
2848.0 Vertical 1.00 351 54.46 74 19.54 A103
5012.0 Horizontal 1.00 0 53.67 74 20.33 A106
5060.0 Horizontal 1.00 0 51.67 74 22.33 A123
7518.0 Vertical 1.00 0 53.67 74 20.33 A109
7590.0 Vertical 1.00 0 53.67 74 20.33 A126

The recorded test results were obtained through measurements with double ridged guide antenna.

Document ID: AIRRAD_FCC.15694_IP.doc

Date of Issue: April 2004

Page 13 of 183



HERMON LABORATORIES

Average value

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, Antenna Antenna | Turntable Radiated Limit, Margin, Reference to
polarization height, position, emissions, Plots in
MHz m ° dB (uv/m) | dB (uV/m) dB Appendix A
1000.8 Vertical 1.68 141 35.57 54 18.43 A132
1392.0 Vertical 1.50 7 35.78 54 18.22 A100
2710.0 Vertical 1.60 352 26.31 54 27.69 A102
2745.0 Vertical 1.60 344 25.73 54 28.27 A120
2848.0 Vertical 1.00 351 49.26 54 4.74 A103
5012.0 Horizontal 1.00 0 39.83 54 14.17 A107
5060.0 Horizontal 1.00 0 36.33 54 17.67 A124
7518.0 Vertical 1.00 0 32.83 54 21.17 A110
7590.0 Vertical 1.00 0 33.83 54 20.17 A127
The recorded test results were obtained through measurements with double ridged guide antenna.
Table abbreviations:
Margin = dB below (negative if above) specification limit.
Turntable position: 0° = EUT front panel faces the receiving antenna
TEST EQUIPMENT USED AT OATS:
HL 0038 HL 0091 HL 0287 HL 1200 HL 1365 HL 1424 HL 1430
HL 1942 HL 1947 HL 1984 HL 2254 HL 2259
TEST EQUIPMENT USED IN ANECHOIC CHAMBER:
HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594
HL 0604 HL 1004 HL 1947 HL 1984 HL 2009
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Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

4.7 Conducted emissions test according to §15.107, 15.207

METHOD OF MEASUREMENTS:
DATE of TEST:

AMBIENT TEMPERATURE:
RELATIVE HUMIDITY:

AIR PRESSURE:

FREQUECNY RANGE:
OPERATION MODE:
RESOLUTION BANDWIDTH:
MEASUREMENT UNCERTAINTY, dB

Quasi-peak detector

ANSI 63.4 §13.1.3
October 19, 2003
22°C

44 %

1008 hPa

150 kHz — 30 MHz
Transmit, receive
9 kHz
+3.9dBin 9- 150 kHz

+ 3.8 dB in 150 kHz — 30 MHz

Frequency, Line Measured Specification Margin, Verdict Reference to
identification emissions, QP limit, Plots in
MHz dB (V) dB (pV) dB Appendix A
0.347355 Line 2 44.55 59.09 14.54 Pass A147, A149
1.239205 Line 1 40.92 56.00 15.08 Pass A146, A148
1.638965 Line 2 41.47 56.00 14.53 Pass A147, A149
2.629685 Line 1 43.13 56.00 12.87 Pass A146, A148
2.925295 Line 2 43.45 56.00 12.55 Pass A147, A149
4.959983 Line 2 48.81 56.00 7.19 Pass A146, A148
Average detector
Frequency, Line Measured Specification Margin, Verdict Reference to
identification emissions, AVRG limit, Plots in
MHz dB (V) dB (pV) dB Appendix A
0.347355 Line 2 37.95 49.09 11.14 Pass A147, A149
1.239205 Line 1 35.18 46.00 10.82 Pass A146, A148
1.638965 Line 2 33.13 46.00 12.87 Pass A147, A149
2.629685 Line 1 32.50 46.00 13.50 Pass A146, A148
2.925295 Line 2 32.07 46.00 13.93 Pass A147, A149
4.959983 Line 2 44.23 46.00 1.77 Pass A146, A148
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com
Limit
Frequency, Class B equipment, dB(uV)
MHz
QP AVRG
0.15-0.5 66 - 56* 56 - 46*
05-5 56 46
5-30 60 50

*The limit decreases linearly with the logarithm of frequency.

TEST PROCEDURE

The measurements were performed at mains terminals by means of LISN, connected to spectrum analyzer in the frequency
range as referred to in the table above. The unused coaxial connector of the LISN was terminated with 50 Q. The
measurements were made with quasi-peak and average detectors as referred to in the tables.

The position of the EUT cables was varied to determine maximum emission level.

TEST EQUIPMENT USED:

HL 0447 HL 0466 HL 0521 HL 0787 HL 1003 HL 1205 HL 1503
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com
4.8 Unintentional radiated emissions test according to §15.109
METHOD OF MEASUREMENT: ANSI 63.4 §11.6 / ANSI 63.4 §12.1.4
DISTANCE BETWEEN ANTENNA AND EUT: 3 m
THE EUT WAS TESTED AS: TABLE-TOP
FREQUENCY RANGE: 30 MHz - 5 GHz
The EUT highest used frequency Upper frequency of measurement range,
(not including operating frequency),
MHz MHz
Below 1.705 30
1.705-108 1000
108 — 500 2000
500 — 1000 5000
Above 1000 5™ harmonic of the highest frequency

LIMIT (§ 15.109)

Frequency, Class B equipment @ 3 m
MHz dB(uV/m)
30-88 40
88 - 216 43.5
216 - 960 46
960 - 5000 54

TEST PROCEDURE

The EUT was placed on a wooden 80 cm height turntable. To find maximum radiation the turntable was rotated 360°,
measuring antenna height was changed from 1 to 4 m, and the antenna polarization was changed from vertical to horizontal.
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HERMON LABORATORIES

EUT TYPE
DATE of TEST:
TEST PERFORMED IN:

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

BSR/SPRL 900MHz TDD V-pol A (with internal antenna)

February 9, 2004
Anechoic chamber

FREQUENCY RANGE: 30 MHz - 5 GHz
AMBIENT TEMPERATURE: 21°C
RELATIVE HUMIDITY: 55 %
AIR PRESSURE: 1020 hPa
Frequency, | Detector RBW, | Antenna | Ant. Ant. T Radiated Limit, Margin, | Verdict
type type pol. |[height,| pos. |emissions,
MHz kHz m (> | dB (uV/m) | dB (uV/m) dB
66.48 Quasi-peak 120 Biconilog H 4.0 227 34.99 40.00 5.01 Pass
80.00 Quasi-peak 120 Biconilog V 1.0 285 33.77 40.00 6.23 Pass
360.00 Quasi-peak 120 Biconilog H 1.0 158 45.01 46.00 0.99 Pass
465.34 Quasi-peak 120 Biconilog \Y; 1.0 167 44.73 46.00 1.27 Pass
731.24 Quasi-peak 120 Biconilog \Vi 1.1 122 39.49 46.00 6.51 Pass
797.72 Quasi-peak 120 Biconilog H 1.0 154 45.18 46.00 0.82 Pass
930.67 Quasi-peak 120 Biconilog H 1.0 164 4517 46.00 0.83 Pass
4272.02 Average 1000 Double H 1.1 0 46.18 54.00 7.82 Pass
ridged
guide
For full test results refer to Plots A140 — A142.
Table abbreviations:
RBW = resolution bandwidth
Ant. pol. = antenna polarization, V — vertical, H - horizontal
TT pos. = turntable position, 0° = EUT front panel faces the receiving antenna
TEST EQUIPMENT USED IN ANECHOIC CHAMBER:
HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1004 HL 1947 HL 2009 HL 2432
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HERMON LABORATORIES

EUT TYPE

DATE of TEST:

TEST PERFORMED IN:
FREQUENCY RANGE:

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

BSR/SPRL 900MHz TDD Ext A (with 15.5 dBi external antenna)
October 14, 15, 2003
Anechoic chamber, OATS
30 MHz - 6.5 GHz

AMBIENT TEMPERATURE: 24°C
RELATIVE HUMIDITY: 38 %
AIR PRESSURE: 1012 hPa
Frequency,| Detector RBW, Antenna Ant. TT Radiated Limit, Margin, | Verdict
type type height, pos. |emissions,
MHz kHz m ) dB (uV/m) | dB (uV/m) dB
110.0 Quai-peak 120 Biconilog 100 30.65 43.50 12.85 Pass
125.0 Quai-peak 120 Biconilog 100 29.02 43.50 14.48 Pass
240.0 Quai-peak 120 Biconilog 102 51 38.03 46.00 7.97 Pass
288.0 Quai-peak 120 Biconilog 100 194 31.50 46.00 14.50 Pass
528.0 Quai-peak 120 Biconilog 100 0 33.60 46.00 12.40 Pass
960.0 Quai-peak 120 Biconilog 143 32.97 46.00 13.03 Pass
1392.0 Average Double 150 36.13 54.00 17.87 Pass
1000 . .
ridged guide
1824.3 Average 1000 Double 170 13 39.39 54.00 14.61 Pass
ridged guide
2848.0 Average 1000 Double 100 351 49.50 54.00 4.50
ridged guide

The test results recorded in the table were obtained throughout measurements with antennas in vertical polarization.
For full test results refer to Plots A143— A145.

Table abbreviations:
RBW
TT pos.

= resolution bandwidth
= turntable position, 0° = EUT front panel faces the receiving antenna

TEST EQUIPMENT USED IN ANECHOIC CHAMBER:

HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1004 HL 1947 HL 1984 HL 2009

TEST EQUIPMENT USED AT OATS:
HL 0038 HL 0091 HL 0287 HL 1365 HL 1430 HL 1947 HL 1984
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Appendix A Plots

Plot A1

Power density measurements

Mode: Hybrid
FLow: 903 MHz
Bit rate: 4 Mbit/s
ALTTEN 10dE MER 7. 50dEm
RL Z0.0dEm 10dE/ 90z .9655MH=
/\\I«r'ﬁkn r'"'"l. ™ ML MVPALHI%AM_&J'NUHN
Y \J\q/ '.,_,,A.J'u' ki B W e ¥}
D
i
CENTER o0z .9700MH= SPAN 300.0kH=z
*REW 3.0kH= VEW 10kH= AP 100=sec

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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HERMON LABORATORIES

Plot A2

Power density measurements

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid
FLow: 903 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 7. 67dEmm
EL Z0.0dEm 10dE/ S03.0005MH=
o e | e """.-\ rfv\b\ /‘"r'l“l ) PR N a
ALY T T A
I
E
CENTER S03.0000MH= SPAN J00.0kH=
*RET 3.0kH= VEW 10kH= AP 100zec

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A3

Power density measurements

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 4 Mbit/s
ATTEMN 10d4E MER 7.33dEmm
EL Z0.0dEm 10dE/ 914.9655HMH=
{k\\ L A o W‘\m p I'»""'.urﬁ rﬁ'./x - ALY
v U’V\r\/ (PR A [ Y ¥
I
E
CENTER S914.9653MH= SPAN J00.0kH=
*RET 3.0kH= VEW 10kH= AP 100zec

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com
Plot A4

Power density measurements

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 3 Mbit/s
ALTTEN 10dE MER 7.83dEBm
RL Z0.0dEm 10dE/ 914 .99953MH=
-J‘JAV"-\ r/m J.,-!"u-‘\_..-"\'b\ ,—J(\Q\\m;*“'ﬂ"ﬁ.v 'x\”.-""m"" ﬁ\‘wﬁ*’ﬂ"-""‘l.‘-\“
m
D
i
CENTER 914.9933MH= SPAN 300.0kH=z
*REW 3.0kH= VEW 10kH= AP 100=sec

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot AS

Power density measurements

Mode: Hybrid
FHIGH: 927 MHz
Bit rate: 4 Mbit/s
ATTEN 10dE MER 7. 50cdEBr
BL 20 .0dAEBm 10dE/ OZ&.9657MH=
A, N nuNN‘}NL PN S AV
RvAIpT e e S v LAY,
D
E
CENTER SZ6.9667MH= ZPAN 200.0kH=
*RET 3.0kH= TR 10kH= AP 100=zec:

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A6

Power density measurements

Mode: Hybrid
FHlGH: 927 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 5 .00dEr
EL Z0.0dEm 10dE/ SZ7.001ZHMH=
FEa N ﬁjm‘vwh" ’ﬁ\"f”ﬂ“vﬂ Talka wﬂvl\,f‘
I
E
CENTER SZ7.0017VHH= SPAN J00.0kH=
*RET 3.0kH= VEW 10kH= AP 100zec

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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HERMON LABORATORIES

Plot A7

Average time of occupancy

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hopping turned on
ALTTEN 10dE ~MER 24.16dE
EL —20.0dEBm 10dE/ 10.000=zec
T
D
A
il
L
| }‘
1 OOV

CENTER 903 .000000MH=
*REW 3.0kH= VEW 10kH=

8 transmissions within 10 sec interval
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*IWP

OH=
12 .0=ec
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Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A8

Average time of occupancy

Mode: Hopping turned on
ATTEMN 104dE ~MER —-6.00dE
RL —20.0dEm 10dE/ 25.583m=
A NIRRT RN WINiN
i
CENTER 903 ., 000000MH= 3PAN OH=z
*REW 3.0kH= WE 10kH= FIWP 50. 0ms

Average time of occupancy calculation:

25.583 ms x 8 times=204.664 ms
204.664 ms <400 ms
Verdict: PASS
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HERMON LABORATORIES

Plot A9

Peak output power

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid

Frow: 903 MHz

Bit rate: 4 Mbit/s
ATTEN 10dE MER 22 .80dEm
BL 40 . 3dEBm 10dE/ o0z .31ZMH=

— _ﬂ_" —
o —
H‘_'_._,_._,-'— "—u...._\_“_\_
E

CENTER o902 .970MH= ZPAN L5.000MH=

*RET Z.0MH=

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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H P.O0.Box 23
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HERMON LABORATORIES

Plot A10

Peak output power

Mode: Hybrid
Frow: 903 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 17.33dEm
EL Z0.0dEm 10dE/ 902 . 7e7HH=
| ]
| et Mﬁ‘-«uw
ey .-—P-‘“M %H"'M
_A-V"'“_HHJ M“«_
I
E
CENTER S03.000MH= SPAN S5.000MH=
*RET 2 .0MH= VEW 3.0MH= aup S50, Omws

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A11

Peak output power

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 4 Mbit/s
ATTEN 10de MKR 23 .00dBm
EL 25.0dBm 10dB/ 014_308MH=
_,_,da—'—"‘_’_ﬂ_w_d_—iL‘-“ﬁ—‘—m—'—h_“—‘-——-.___
|
D
E
CENTER 915.000MHz SPRN 5.000MHz
*RBW 2 .0MHz VBW  3.0MHz SWP  50.0ms

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

HERMON LABORATORIES

Plot A12

Peak output power

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 3 Mbit/s
ALTTEN 10dE MER 17.17dBm
RL Z0.0dEm 10dE/ 914.575MH=
I
et ]
__.-u—-"-’"_f s S
_,.--”"'_F#_FF -‘Mh“_"‘“-m.
I
E
CENTEER 915.000MH= SPAN S5.000MH=z
*REW Z.0MH= VEW 3.0MH= SWP 50, Oms

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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Plot A13

Peak output power

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 4 Mbit/s
ATTEMN 10d4E MER 22 . 67dEm
EL 40 .0dEm 10dE/ S9Z6.717HH=
mi—1 —— ——
_.--"'_'-'_'_'_’ —~—-\..____\_“_‘“‘_\_
5 _,_,,_—'-""'f "“'M-.__‘_‘_‘_
E
CENTER SzZ7.000MH= SPAN S5.000MH=

*RET Z.0MH=

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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H P.O0.Box 23
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Tel.+972 46288001
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HERMON LABORATORIES

Plot A14

Peak output power

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 17.33dEm
EL Z0.0dEm 10dE/ S9Z6.945MH=
R
| o
,_,--"'_/-F'-ﬂ- M\-\_
I
E
CENTER SzZ7.002HMH= SPAN S5.000MH=
*RET 2 .0MH= VEW 3.0MH= aup S50, Omws

External attenuation (40 dB) and cable loss (0.3 dB) included in test result
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A15

6 dB bandwidth

Mode: Hybrid
Frow: 903 MHz
Bit rate: 4 Mbit/s
*ATTEN 10dE ~HNER . 17dE
EL 20.0dEm 10dE/ S08kH=
L~ &

/] ™
4 A\

et
CENTEER 903 .000MH= SPAN S5.000MH=
*REW 100kH= *UEW J00kKH= SWFP 50, Oms
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H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A16

6 dB bandwidth

Mode: Hybrid
Frow: 903 MHz
Bit rate: 3 Mbit/s
*ATTEN 10dE ~HNER . 34dE
EL 20.0dEm 10dE/ S525kH=

P
v ™~
// \\

R N
m—
CENTEER 903 .000MH= SPAN 3.000MH=
*REW 100kH= *UEW J00kKH= SWFP 50, Oms
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A17

6 dB bandwidth

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 4 Mbit/s
*LTTEMN 10dEB ~HMER —.17dE
EL 20 .04 10dE/ S03kH=

T
/ N,
/ N

CENTEER 915.000MH= 3P AT 5.000MH=
*REW 100kH= B J00kH= 3WF 50. 0m=
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A18

6 dB bandwidth

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 3 Mbit/s
*LTTEMN 10dEB ~HMER —.33dB
EL 20 .04 10dE/ L515kH=

VasEaN
Z .
7 <

e \
W‘H [,
18
CENTEER S915.000MH= SPAN 3.000MH=
*RETW 100kHz *FEW 300kHz SWP  50.0ms
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H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A19

6 dB bandwidth

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 4 Mbit/s
*ATTEN 10dE ~HNER OdE
EL 20.0dEBm 10dE/ S00kH=
M“—\H_._,-'\nl‘
A A
i / \\
T
R \\
CENTEER 9Z7.000MH= SPAN S5.000MH=
*REW 100kH= *UEW J00kKH= SWFP 50, Oms
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Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A20

6 dB bandwidth

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 3 Mbit/s
*ATTEN 10dE ~HNER OdE
EL 20.0dEBm 10dE/ 515kH=
LT,
/; \‘\\
D / ‘\\
E \
mw-"'/ e
L™ T e, |
CENTEER 9Z7.000MH= SPAN 3.000MH=
*REW 100kH= *UEW J00kKH= SWFP 50, Oms
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H P.0.Box 23
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Plot A21

Conducted emission measurements within the band

Mode: Hybrid
Frow: 903 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 22 .00dAEm
EL 30.0dEm 10dE/ S03.000MH=
7
DIZPLAY LIME
2.0 A Fn ;‘/ \“.

. N,

mwwwﬂwww WMW
CENTER S03.000MH= SPAN S5.000MH=
*RET 100kH= VEW J00kH= aup S50, Omws

In-band emissions level measured with RBW=100 kHz is 22 dBm
Limit for spurious emissions is 2 dBm
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Plot A22

Conducted spurious emission measurements

Mode:

Frow:

Bit rate:
Frequency range:

Hybrid

903 MHz

3 Mbit/s

9 kHz - 150 kHz

ATTEH 10dE MER -50.35dEm
RL 10.0dEm 10dE/ 9.0kH=z
DISFPLAY LINE
2.0 dEm
D
E

bl T b Yottt

3TART

9.0kH=z

ITOF 150.0kH=

*RET 1.0kH= VB 3.0kH= WP 3 a0ms
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Plot A23

Conducted spurious emission measurements

Mode:

Fhigh:

Bit rate:
Frequency range:

Hybrid

903 MHz

3 Mbit/s

150 kHz — 30 MHz

LTTEM 10dE MER —45.17dBm
RL 10.0dEm 10dE/ 150kH=
DISPLAY LINE
2.0 B
I
E
bttt g i g, sl b Lot g o LT et e B, ke
START 150kH=z ITOP 30.00MH=
*RET 10kH= VEW 30kH= WP T50m=
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Plot A24

Conducted spurious emission measurements

Mode:

Frow:

Bit rate:
Frequency range:

Hybrid

903 MHz

3 Mbit/s

30 MHz — 900 MHz

ATTEH 10dE HER —37.00dEBm
RL 10.0dEm 10dEe/ 443 . 3MH=
DISFPLAY LIMNE
2.0 Bt
D
Ao e tla bski b L Sl hi -lthd_.u cith, T RPTT] A S eI | (T
r ™ e ¥
3TART 30.0MH= ITOP S00.0MH=
*RET 100kH= VEW 300kH= =1 ZZ20m=
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Plot A25

Conducted spurious emission measurements

Mode: Hybrid
Frow: 903 MHz
Bit rate: 3 Mbit/s
Frequency range: 900 — 902 MHz
ALTTEN 10d4E HEE -17.17dBm
EL 10.0dEm 10dE/ 901.993MH=
DISPLAY LIMNE
2.0 | dBm £

m T

START

S00.000HMH=

ITOP S0z . 000MH=

*REW 100kH= VEW 300kH= =11 50. 0m=
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Plot A26

Conducted spurious emission measurements

Mode:

Frow:

Bit rate:
Frequency range:

Hybrid

903 MHz

3 Mbit/s

928 MHz - 1 GHz

ATTEH 10dE HER —-36.50dEBm
RL 10.0dEm 10dEe/ 934.96MH=
DISFPLAY LIMNE
2.0 Bt
D
el AT (R T {1 FE P Y At RN A LR PR W] ....u..'u.\..
-0 RN B e Ay i ety ¥ i it
3TART SzZ8.00MH= ITOP 1.00000GH=
*RET 100kH= VEW 300kH= =1 50. 0m=
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Plot A27

Conducted spurious emission measurements

Mode:

Frow:

Bit rate:
Frequency range:

Hybrid

903 MHz

3 Mbit/s

1 GHz -5 GHz

ATTEMN 10d4E MER —35.00dEBm
EL 10, 0dEm 10dE/ 3.913GH=
DIZPLAY LIME
2.0 Bz
I
E
START 1.000GH= a3Tap S5.000GH=
*RET 100kH= VEW J00kH= aup 1.00=zec
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Conducted spurious emission measurements

Plot A28

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid
Frow: 903 MHz
Bit rate: 3 Mbit/s
Frequency range: 5GHz-9.5GHz
ATTEN 10dE HMEER -31.00dBm
RL 10.0dEm 104E/ 5.4558GH=
DISPLAY LINE
2. Bt
I
WW”MWWMM
s el Tkt o o Ao il
I
3TART 5.000GHE= ITOP 9.500GH=
*EEW 100kH= WEW 300kH= =103 1.20=sec
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Plot A29

Conducted emission measurements within the band

Mode: Hybrid
Frow: 903 MHz
Bit rate: 4 Mbit/s
LTTEN 10dEB MEER 19, 50dBm
RL  25.0dBm 10dE/ 902 .925MHz
/ﬁ*ﬂ'""“&\
ba [
DISPLAY LINE [/ B
=.5 | cbm I i

M

Mt
CENTER 903 .000MH= SPAN 5.000MHz
*RETW 100kH= YEW  300kH=z SR 50 . Oms

Limit for spurious emissions is —0.5 dBm
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Plot A30

Conducted spurious emission measurements

Mode: Hybrid
Frow: 903 MHz
Bit rate: 4 Mbit/s
Frequency range: 900 MHz - 902 MHz
ATTEMN 104E HMER -16.00dEm
RL 5. 0dEBm 10dE/ S01.723MHe
DISPLAY LINE I
B RS dEn I_,.f"’”
e
E
3TART S00,000MH= ITOP 202 . 000MH=
*REW 100kH= VB JO00kH= SF 50. Omws
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Plot A31

Conducted emission measurements within the band

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 22 .33dEm
EL 30.0dEm 10dE/ S915.000MH=
AR
DISFLAY LINE '
3 AEm J.'"/ \1“‘-1

T
WMW SERSNY
CENTEER 915.000MH= SPAN S5.000MH=z
*REW 100kH= VEW J00kH= SWP 50, Oms

In-band emissions level measured with RBW=100 kHz is 22.3 dBm
Limit for spurious emissions = 22.3 dBm — 20 dB = 2.3 dBm
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Plot A32

Conducted spurious emission measurements

Mode:

FmippLE:
Bit rate:
Frequency range:

Hybrid

915 MHz

3 Mbit/s

9 kHz - 150 kHz

ATTEH 10dE MER —-49 ., 55dEm
RL 10.0dEm 10dE/ 9.0kH=z
DISFPLAY LINE
2.3 dEm
D
E

et gty AT st bl o b

3TART

9.0kH=z

ITOF 150.0kH=

*RET 1.0kH= VB 3.0kH= WP 3 a0ms
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Plot A33

Conducted spurious emission measurements

Mode:

FmippLE:

Bit rate:
Frequency range:

Hybrid

915 MHz

3 Mbit/s

150 kHz — 30 MHz

ATTEH 10dE MER —-46.17dEm
RL 10.0dEm 10dE/ 9.35HMH=
DISFPLAY LINE
2.3 dEm
D
E

WWW!-&““‘ by 'J’meﬂ‘rl bpeatlafu )

v it

3TART

150kHz

ITOF 30.00MH=

*RET 10kH= VB 30kHz WP T50m=s
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Plot A34

Conducted spurious emission measurements

Mode:

FmippLE:
Bit rate:
Frequency range:

Hybrid
915 MHz
3 Mbit/s

30 MHz — 902 MHz

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

ATTEH 10dE HER —-36.17dEm
RL 10.0dEm 10dE/ 656 .9MH=
DISFPLAY LIMNE
2. Bt
D
P MWW&WMMWW&H&HWW
E
3TART 30.0MH= ITOP S0z .0MH=
*RET 100kH= VEW 300kH= =1 ZZ20m=
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Plot A35

Conducted spurious emission measurements

Mode:

FmippLE:
Bit rate:
Frequency range:

Hybrid
915 MHz
3 Mbit/s

928 MHz - 5 GHz

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

ATTEN 10dE MER =34, 67dBm
BL 10. 0dBm 10dE/ 2.340GH=
DISPLAY LIME
2. Bz
D
b oot g e WWWWW s Al gl Ao st
E
START QOZ8MH= aTor 5.000GH=
*RET 100kH= TR J00kH= WP 1.10=erx
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Plot A36

Conducted spurious emission measurements

Mode: Hybrid
FmippLE: 915 MHz
Bit rate: 3Mbit/s
Frequency range: 5GHz-9.5GHz
ATTEN 10dE HMEER -30. 50dBm
RL 10.0dEm 104E/ 7.663GH=z
DISPLAY LINE
2.3 Bt
I
WWWWWMW
TR PP T R WY DR TR
I
3TART 5.000GHE= ITOP 9.500GH=
*EEW 100kH= WEW 300kH= =103 1.20=sec
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Plot A37

Conducted emission measurements within the band

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 3 Mbit/s
ATTEMN 10d4E MER 22 .00dAEm
EL 30.0dEm 10dE/ SZ7.005MH=
r?
DIZPLAY LIME
2.0 A Fn I..v-l”'/ \‘k

CENTEER 927 .000MH= SPAN S5.000MH=z
*REW 100kH= VEW J00kH= SWP 50, Oms

In band emissions measured with RBW=100 kHz is 22 dBm
Limit for spurious emissions = 22 dBm —20 dB = 2 dBm
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Plot A38

Conducted spurious emission measurements

Mode:

Fhigh:

Bit rate:
Frequency range:

Hybrid

927 MHz

3 Mbit/s

9 kHz - 150 kHz

ATTEN 10dE MEER —=50.83dBm
RL 10, OdEm 10dE/ 9.0kHz
DIZPLATY LTINE
2.0 dErn
I
E
kot o g s b Pl b ety
START O.0kH= STOP 150.0kKH=
TRET 1.0kH= TR 3.0kH= SR 3 alms
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Plot A39

Conducted spurious emission measurements

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 4 Mbit/s
Frequency range: 150 kHz — 30 MHz
ALTTEN 10dE MER -43.83dBm
RL 10. 0dEm 10dE/ 150kH=
DISFPLAY LINE
2. B
I
E
Mumuna EI T P | P sy, Ll b oo NI TR TP TS
START 150kH=z STOF 30.00MH=
*REW 10kH= VEW J0kH=z SWP T50ms

Document ID: AIRRAD_FCC.15694_IP.doc

Date of Issue: April 2004

Page 58 of 183



HERMON LABORATORIES

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Plot A40

Conducted spurious emission measurements

Mode:

Fhigh:

Bit rate:
Frequency range:

Hybrid

927 MHz

3 Mbit/s

30 MHz — 902 MHz

ATTEN 10dE HMEER =-37.17dBm
RL 10.0dEm 10dE/ 416. 6MH=
DISPLAY LINE
Z.0 Bt
I
o I T T N Y uﬁ. O PR FY TR N W W AR 1 (1 IR SRR (WP
I
3TART 30.0MH= ITOP Q02 . 0MH=
*EEW 100kH= WEW 300kH= =103 220m=
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Plot A41

Conducted spurious emission measurements at band edges

Mode:

Fhigh:

Bit rate:
Frequency range:

ATTEH 10dE

Hybrid

927 MHz

3 Mbit/s

928 — 930 MHz

HER —-13.00dEBm

RL 10. 0dEm 104E/ 925.003MH=
DISPLAY LINE
i 2.0 B
D
i, T
e gt EROROR IR WO SRR
B

3TART SzZ8.000MH=
*RET 100kH= VEW

Document ID: AIRRAD_FCC.15694_IP.doc
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ITOP 930.000MH=
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Plot A42

Conducted spurious emission measurements

Mode:

Fhigh:

Bit rate:
Frequency range:

Hybrid

927 MHz

3 Mbit/s

930 MHz - 1 GHz

ATTEN 10d4E MER -36.00dBm
RL 10. 0dEm 104E/ 9353.63MH=
DISPLAY LINE
2.0 dEn
D
N Mwm..'ﬁ-w proimrihitaney UL VPR TNURINE I | WO BUTPRE, gt il
START Q30.00MH= SITOPR 1.00000GH=
*REW 100kH= WET 300kH= S 50 . Qs
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Plot A43

Conducted spurious emission measurements

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

Mode: Hybrid
Frich: 927 MHz
Bit rate: 3 Mbit/s
Frequency range: 1GHz-5GHz
ATTEN 10dE HMEER —-34. 67dBm
RL 10.0dEm 10dE/ 2.333GH=
DISPLAY LINE
2. Bt
I
e WWMMMMW A b AL
I
3TART 1.000GH= ITOP 5.000GH=
*EEW 100kH= WEW 300kH= =103 1.00=sec
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Plot A44

Conducted spurious emission measurements

Mode: Hybrid
Frich: 927 MHz
Bit rate: 3 Mbit/s
Frequency range: 5GHz-9.5GHz
ATTEMN 104E HMER -30.17dEm
RL 10.0dEm 10dE/ g.503GH:
DISPLAY LINE
2.0 dEn
I
4
il s et ks
E
3TART 5.000GHE ITOP 9.500GHE
*REW 100kH= VB JO00kH= SF 1.20sec
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Plot A45

Conducted emission measurements within the band

Mode: Hybrid
FriGh: 927 MHz
Bit rate: 4 Mbit/s
ATTEMN 10d4E MER 19 . 50d4Em
EL 30.0dEm 10dE/ SZ7.005MH=
DIZPLAY LIME
-.5 Bz

A PN
- / \
CENTEER 927 .000MH= SPAN S5.000MH=z
*REW 100kH= VEW J00kH= SWP 50, Oms
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Plot A46

Conducted spurious emission measurements at band edges

Mode:

Fhigh:

Bit rate:
Frequency range:

ATTEH 10dE

Hybrid

927 MHz

4 Mbit/s

928 — 930 MHz

MER —-15.50dEm

EL  5.0dBm 10dEB/ 925.237HHz
”%Y&_,_,
DISFL LINE
. T e .
W

3TART 9Z8.000MH=
*RET 100kH= VB
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Plot A47

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

[@3) 16:£1:33 FEE @3 2@y

ACTY DET: PEAEK

MEAS DET: PEAK OF AUG
MER 94,38 kH:
E2.ET dBplsm

LOG REF 11E @ dEpWsm
i@
dB -
ATH
U@ dBe

A 5B

START 9@, B8R kH:z STOP 11,88 kHz
R #1F BW 9.8 kH:z AUG BW 38 kHz SWF 58.8 meec
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Plot A48

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

[ 16:18:C6 FEE @3 cAg@Y
ACTY DET: PEAK
MEAS DET: PEAK QP AUG
MER 4YYd kH:
Ug, 48 dBplim

LOG REF 96.8 dEpl:m

1R
dB~
ATH B
20 db| |
L“‘-w-h_
M-l | _|
|
VA 5B
RGN
ACORR *#Jr'#w‘iwmh
PP, |

STRART UBA kHz STOF 28.BR MHz
R #1F BH 9.8 kH: AUG BW 38 kHz SWP 2,47 sec
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Plot A49

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 16:B5:17 FEE @9 @Y

ACTY DET: PERK

MEAS DET: PEAK OF AUG
MR 2EB.3 HH:
B, B1 dBubsm

LOG REF 78.8 dBpWim FREAMP 0ON
1R

dB-
LtATH
d dB

el o1

I | 1
W4 oA 7ian
SE it a1

START 0.8 MHz 5TOF E2R.A MHz
R #1F BW 1JB kH:z AUG BW 388 kHz SWP 7B msec
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Plot A50

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 16:B8:32 FEE @9, ARY

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
HkR 9EQ . 2@ MHz
36.79 dBplsm

LOG REF 78.8 dBpWim FREAMP 0ON
1R

dB-
LtATH
d dB

UA 5B
aC FL
ACORR

START 9EA.QA MHz STOP 1.PARPA GHz
RL #1F BW 1JB kH:z AUG BW 388 kHz SHF 37.5 msec
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Plot A51

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 13:29:13 FEB A9, PARY

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
HKR 1.5028 GHz
43.B7 dBplim

LOG PREF E@.B@ dEplim FREAMP ON
1A

dBr

1ATH

4 db 3 |

il A YR
LN L Y A e— A D e e S L

UA 5B
aC FC
ACORR
START 1.ABBA GHs: STOP 1.725@ GHr
RL #1F BW 1.B MHz AUG BW 3 MHz SHWF 28.B meec
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Plot A52

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 13:43:17 FEE @9 2@@Y
ACTY DET: PERAK
HEAS DET: PEAK OF AUG
MER 1.5082@ OHz
34,59 dBulsm

I
A

LOC FREF EA.@ dEBplUsm PREAMP ON
1P

dB~
LATH
d dB

VA GE
5C FLC
ACORR

CEMTER 1.51988 GHz SPAM 18, PA MHz
RL #1F BW 1.8 HHz #AUG BW 18 H:z SHF 5. BB sec

E(peak)=45.3 dBuV/m; Horizontal polarization; H=1.1 m; 208°
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Plot A53

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 13:43: 20 FEE @9, 2a@Y

LOG REF BA.B dEBupYsm

ACTY DET: PEAK
MEAS DET: PEAK OF AUG
MER 1. f14EDS (Hz
.33 gBplim

FREAMF ON

i@
dBs

1ATH
g4 ak

UA 5B

il FC
ACORR

CEMTER 1.1Y8BS GH:
RL #1F BW 1.8 HH:

#AUG BW 18 H:z

SFAM 10.PA HMHr
SWP 5. 8B =ec

E(peak)=42.3 dBuV/m; Horizontal polarization; H=1.1 m; 210°
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, internal antenna

(@3] 13:58:23 FEB @9, PARY

PEAK

PEAK OF AW

kR 2.83489 GHz
YE.E1 dBplim

LOG PREF E@.B@ dEplim FREAMP ON
1A
dB~
1ATH 3

UA 5B
aC FL

ACORR

START 2.°BBA GHs
RL #1F BW 1.8 MH:

Document ID: AIRRAD_FCC.15694_IP.doc
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AUG BW 3 MHz

STOP 2.98PA GH:
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HERMON LABORATORIES

Plot A55

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10de MER 42 .83dEuV/m
EL 60.0dBuV/im -~ 10de/ 3.5575GH=
NIEE R AT (Y

I " " B b Aealtdh K\MM‘M i it b b ot Ak nle oo Wit 30 ok

TTSPLAY" LTIHN '

54.0]  dBuV/m
D
W

START 2.2500GHz STOF 4 _0000zHz

REBW 1.0MHz WBW 3 .0MHz SWE 50.0ms
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HERMON LABORATORIES

Plot A56

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10dB MER 51.00dBuV/m
RL a0.0dBpV/m - 1lo0de/ 5.013GHz
NIEENEN R EVEEAT sy
ks
DIZPLAY LIMNH
54-0]  dBuvim
D
)
3TART 4.000GHz 3TOP 5.500GHz
*RBW 1.0MHz VB 3.0MHz SWE 50.0ms
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Plot A57

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10dEe MER 50.33dBuvim vV
EL a0.0dBuV/m 10dB/ 5.011%aGH=
NIEEEN R AT EAE
DIZPLAY T.THH
54.0 dBuV/m
]
T
CENTER 5.01200GHz S PAN 10.00MH=z
*RBI 1.0MHz YR 10H=z AP 5.00sec

The 4™ harmonic of the 1% LO (903+350=1253 MHz) x 4 = 5012 MHz

Peak value.

Average value = 50.33 dB(uV/m) + Average factor = 50.33 dB(uV/m) - 11.84 dB = 38.49 dB(uV/m)
Horizontal polarization
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Plot A58

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEMN 10dB MEE Sz .17dBuv/im 7
RL A0.0dBuV/m 10dB/ 5.01203GHz
Ua TR dS I dL40Y
L T
DISPLAY T.THH
54.0 dBuV/im
D L
W
CENTEE 5.01200GHz SPAN 10.00MHz
*RBW 1.0MHz VEBW 3 .0MHz SWP S50.0ms

Peak value.
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e-mail: mail@hermonlabs.com

Hermon Laboratories Ltd.
P.0.Box 23

HERMON LABORATORIES

Plot A59

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEM 10de MER 51.00dBuV/m
RL 60.0dBuV/m - 10dB/ T.5192GHz
NIEE SN A (R
&
s A 1, - Ay .“.A Al ol 2 Mol 1
UTSPLEY ™ T TTHNE
54.0] " dBuvim
D
Tl
3TART 7.2500GHz STOF 7.7500GH=z
*REW 100kHz VEBW 300kHz SWP 130ms

No other spurious except the 6" harmonic of the 1% LO.
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Plot A60

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10de MER 50.004BuV/m
EL 60.0dBuV/m 10de/ T.51725GH=
AT R LSS0 g0
RSP A L TFHH I e T
54.0 dBuV/m

D
Tl

CEMNTER 7.51798GH= SEAN 10.00MHz
*RBI 1.0MHz TR 10H=z AP S5.00sec

6™ harmonic of the 1% LO: (903 MHz+350 MHz) x 6 = 7518 MHz
Average value = 50.0 dB(uV/m) + Average factor = 50.0 dB(uV/m) - 11.84 dB = 38.16 dB(uV/m)

Vertical polarization
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Plot A61

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10dB MER 55.504BuV/m

EL a0.0dBuV/m lode/ T.51781cH:
NIEE VR RE AR ARy

MW«L, B .
- o oo

L

Ll
Pl PorLr o L L T iy

CENTER 7.51798GH= S3PAN 10 .00MHz
*REW 1.0MHz BT 3 .0MHz 3WE 50.0ms

Peak value.
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Plot A62

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, internal antenna

ATTEN 10dB MER 46.83dBuV/m
EL a0.0dBuV/m 10dB/ 8.7 T2GH=
NIEE NN ST EAEiaYE
P TR VRTINS, A I PRIE | PR -I_u N L et o L WY

TOISELAY T.THH: Y

54.0]  dBuv/m
D
0}

3TART 8.000GHz 3TOF 9 _Z00GHz
*RBW 100kH=z VBW 500kHz SWE 200ms

(903 MHz+350 MHz) x 7= 8771 MHz - not restricted band
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Plot A63

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

(@3] 16:27:14 FEE @9. @Y

LOG
1A

REF 11E @ dEBpYsm

ACTW DET: PEAK
MEAS DET: PEAK QP AUG

HER 93,45 kHz
E2.BA dBplim

dB-

ATH
Up dE

UA 5B

aC FL

W.o\mu'\rl-\.\‘,u

Jh‘u.mﬁw

ACORR

START 9B.BR kH:

R
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#1F BW 9.8 kH:z

AUG BW 38 kHz

STOP 110.PA LH:
SHF SA@.B msec
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Plot A64

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

[Fe] 16:29:53 FEE @3 CA@H
ACTW DET: PEAEK
MEAS DET: PEAK OF AUG
MKR YYd kH:
ug. 21 dBplsm

LOG FREF 96.00 dBplm

T
dB-
ATH T
28 4B ]
1y
"—\-\..\_\_\"\_ J
——
UR 5B b, ~
30 FC aon
ACORR W-“W??me
MW'IW‘FWMHHJ VY.
START 4PA kH: STOP 30,88 MHz
R #1F BW 9.8 kHz AUG EW 3 kH: SWP 2.U7  sec
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Plot A65

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

(@] 19:34:53 FEE @9 P@@Y

ACTW DET: PEAK

MEAS DET: PEAK QP AUG
HMER £92.3 HHz
U@, 33 dBplim

LOG REF 78.8 dBpWim FREAMP 0ON
1R

dB-
LtATH
d dB

| 14,“1. .|
A TN, A

o so ol

30 FC

ACORR M L]

START 0.8 MHz STOF EB2@.@ MH:
R #1F BW 180 kHz AUG BW JAB kHz SWP AP meec

Page 84 of 183
Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A66

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

(@] 19:54:3@ FEE @9 P@BY

ACTY DET: PERAK
MEAS OET: PEAK OGP AUG
HKR 9E@.cA HMHz
37,37 dBplsm

LOG REF 78.8 dBpWim FREAMP 0ON
1R

dB-
LtATH
d dB

ﬁw,,,‘_,\ N e e A

A |
A T g

UA 5B
aC FL
ACORR

START 9EA.QA MHz STOP 1.PARPA GHz
RL #1F BW 1JB kH:z AUG BW 388 kHz SHF 37.5 msec
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Plot A67

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

(@3] 14:89:03 FEE A9, ARY

ACTW DET: PEAK
MEAS DET: PEAK QP AUG
MR 1.1458 GH:
43.897 dBplsm

LOG REF E@.B dEplsm FREAMP 0N
1B

dB~

LATH

g dB , iy L .

XL wvnuﬂfwmmwww%www o ey

UA 5B
aC FC
ACORR
START 1.ABBA GHs: STOP 1.725@ GHr
RL #1F BW 1.B MHz AUG BW 3 MHz SHWF 28.B meec
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, internal antenna

[@3) 14:19:26 FEE @3, 2@@Y

PEAK

PEAK OF AUG

MkR 2.8728 CHr
YE. 58 dBplsm

LOG PREF EW.B@ dEpU:m PREAMP 0N
i@

dBs

il "
£ | J FRRTSN. YEVT PRV LN IV R WT YO AP R M

A 5B

3C FC

ACORR

START 2.2B0E CHz
RL #1F BW 1.8 MH:z
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AUG BW 3 MHz

STOP 2.9ARA CHr
SHF f@.B msec
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Plot A69

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10dR MER 42, BSdBpV/m
EL 60.0dBuV/im 10de/ 3.6483GHz
NIEE YRR VST EAEATYE
) " Iy A L ittty sl i-k.m‘ WV et ] i ol bt i M b, W e
FOITSETAT™ “T T THR ’
51.0]  dByv/m
D
0}
START 2.2500GH=z STOP 4.00003Hz
REW 1.0MHz VEBW 3 .0MHz SWE 50.0ms
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Plot A70

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10dB MER 48.17dEBuV/im
RL 60.0dBpV/m 10dB/ 5.060GHz
NIEE NN ST EAEiaYE
DISPLAY T.TMH
54.0 dBuV/m
D
0}
3TART 4 _000GHz 3TOF 5.500zHz
*RBH 1.0MH=z WBW 3 .0MHz 3WP 50.0ms
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Plot A71

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10de MER 46.33dBuVim
EL a0.0dBuV/m 10dB/ 5.05995H:
AT R LSS0 g0
DIZPLATY LTNH
54.0 dBuV/m
D
Tl
CEMNTER 5.06000GHz SEAN 10.00MHz
*RBI 1.0MHz TR 10H=z STWE S5.00sec

4™ harmonic of the 1% LO: (915 MHz+350 MHz) x 4=5060 MHz
Average value=46.33 dB(uV/m) + Average factor = 46.33 dB(uV/m) - 11.84 dB = 34.49 dB(uV/m)

Horizontal polarization
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Plot A72

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10de MER 50.17dBEuV/im
RL 60.0dBpV/m 10dB/ 5.05988GHz
NIEE R AT (Y
RS SRR IpwI—— Py [ Ao gt By g
DISPLAY T.THHR
54.0 dBuV/m
D
W
CENTER 5.06000GHz SPAN 10.00MHz
*RBI 1.0MHz WBW 3 .0MHz SWE 50.0ms

Peak value.
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Plot A73

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10dB MER 51.00dBuV/im
EL &0.0dBuV/m 10dB/ T.5917GHz
NIEE SN A (R
k4
-ﬁ'\:-B-«I' W M“‘Fﬂﬁlhll P M ettt ot oot A Pt i
4.0 dBuV/m

D
Tl

3TART 7.2500GHz STOF 7.7500GH=z

*REW 100kHz VBW  300kHz SWP 130ms
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Plot A74

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEN 10dB MER 48 . 17dBuV/m
RL 60.04BuV/m 10dB/ 7.589088GHz
NIEK N RER T VEAT EERy
54.0|  dEuV/m
D ;
0]
CENTER 7.589995H= SEAN 10.00MHz
*RBW 1.0MHz B 10H=z SWE S5.00sec

The 6™ harmonic of the 1% LO: (915+350=1265 MHz) x 6=7590 MHz
Test result: measured value + average factor = 49.17 dB(uV/m) — 11.84 dB = 37.33 dB(uV/m)

Vertical polarization
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Plot A75

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

ATTEM 10de MER 55.A7dBuV/m
RL 60.0dBuV/m 10dB/ T.5900ZGHz
NIEE SN A (R
m " . il uawwm m i PR BT
D
Tl
CENTER 7.5899089GH= SPAN 10.00MHz
*REBW 1.0MHz VEBW 3 .0MHz 3WE 50.0ms

Peak value.
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Plot A76

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, internal antenna

LTTEN 10dEB MKR  48.50dBuV/m
RL 60.0dBpV/m 10dB/ B.836GHz
a9 I2Z5 42207
. A A PR HAorich JI MY uhlmm oot by s
R S N i A
54.0 dBuV/m
D
1
START B.000GHz STOF  9.Z00GHz
*REW  100kHz VBW  300kHz WP 300ms

(915 MHz+350 MHz) (1°' LO) x 7=8855 MHz - not restricted band
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Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001
Fax.+972 46288277

Plot A77

carrier frequency 927 MHz, internal antenna

(@3] 16:33:27 FEE @9, @Y

ACTW DET: PEAK
MEAS DET: PEAK QP AUG

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber in restricted bands,

LOG FREF 11E @ dEBpYsm
1A

MER 98,58 kHz
E2.BY dBplim

dB-

ATH
Up dE

UA 5B

50 F [ oottt o figee

ACORR

START 9@. BB kH:
RL #1F BW 9.8 kH:z
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AUG BW 38 kHz

STOP 110.PA LH:
SHF SA@.B msec
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Hermon Laboratories Ltd.
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, internal antenna

(@3] 16:32:58 FEB @9, QY

LOG
1A

REF 95.0 dBuls/m

PEAK

PEAK OF AW
MKR Y18 kH:
47,896 dBplim

dB-

ATH
2y dg| |

UA 5B
aC FL

ACORR

'Wmmmm

, i,

L oo o=y

START YBA kH:

RL #1F BW 9.8 kH:z AUG BW 38 kHz
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Plot A79

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, internal antenna

[@3] 13:43:83 FEE A9 pamY

ACTU DET: PEAK

MEAS DET: PEAK OF AUG
HER 298.7 HHz
U@, 78 dEulsm

LOG REF 7.8 dBEplim PREAMP 0N
i@

dB -
LATH
g dB

A 5B fﬁ/\%\

50 FLL A \x“\R
AL ORR

W A

START 30,8 MH=z STOF E2R.A MH:z
RL #1F B 128 kH:z AUG BW 38R kHz SMP 7HR meec
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Plot A80

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, internal antenna

[@3] 13:47:14 FEE @9 pamY

ACTW DET: PERAK
MEAS DET: PEAK OF RAUG
MKE 9EA. 18 HH:
36,52 dBplsm

LOG REF 7.8 dBEplim PREAMP 0N
i@

dB -
LATH
g dB

l\-lpﬂm"m il , T SRR T L LMWWI

e o o

A 5B
3C FC
ACORR
START 9EA.QE MHz STOP 1. PARPA GH:
R #1F B 128 kH:z AUG BW 38R kHz WP 37.5 msec
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Plot A81

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, internal antenna

[@3] 14:34:28 FEE A9, pamY

ACTY DET: PEAEK
MEAS DET: PEAK OF AUG
MkR 1.1458 CHz
43,56 dBplsm

LOG REF 7.8 dBEplim PREAMP 0N
i@

dB -
LATH
g dB

ML\;UIL'J W""' .rlu“r.l T, w'ul'w'l'\. L WU WAL O O

A 5B
3C FC
ACORR
START 1.ABQE CHz STOP 1.725@ GH:
R #1F BW 1.8 MH:z AUG BW 3 MHz SWF 8.8 meec
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, internal antenna

[@3] 14:73:13 FEE A3

LOG REF Y@.8 dEpWim

cHaH

ACTY DET:
MEAS DET:

PEAK

PEAK OF AUG

MKkR 2.95898 GH:
YE.35 dBplsm

FREAMF ON

i@
dB -

LATH

d dB

A 5B

3C FC

ACORR

START 2.2B0E CHz
RL #1F BW 1.8 MH:z
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AUG BW 3 MHz

STOP 2.9ARA CHr
SHF f@.B msec
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Plot A83

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dE MKR  4Z._83dBuV/m
RL 60.0dBuV/m 10dB/ 3.6138GH=z
VA Ty a2 5d 20T

PR bt 1 i A o A lmﬁ\-l\lu"‘\ ANl b AR A s By S, ae,
COTSELAY I TTNR

54.0 dBuV/im
D
W

START 3.2500GHz gTOP 4._0000GHz

EEW  1.0MH=z WBW 3 .0MHz SWE  50.0ms
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Plot A84

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dB MER 48 .83dBpV/m
EL A0.0dBuV/m 10dB/ 4.273GHz
NIEE R AT (Y
DISPLAY LINH
54.0]  dBuvim
D
W
START 4_000GHz STOF 5.500EHz
*RBI 1.0MHz WBW 3 .0MHz SWE 50.0ms
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Plot A85

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dEB MER 42 .00dBpV/m
RL A0.0dBuV/m 10dB/ 4._62800GHz
NIEK N RER T VEAT EERy
DISPLAY T.THH
54.0 dBuV/m
D
0]
CENTER 4 _BAZB00EH=z SEAN 20 .00MHz
*RBW 1.0MHz B 10H=z SWE S5.00sec

13" harmonic of 2™ LO: 356 MHz x 13 = 4628 MHz

Average value
No average factor applicable.
Horizontal polarization
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HERMON LABORATORIES

Plot A86

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10d4B MER 47, 17dBpV/m
EL 60 .0dBuV/m 10dB/ 4 _BZ2807EHz
NIEE AR YT
DISPLAY T.TWH
54.0] dBuvim
D
T
CENTER 4. pZ800GH=z SPAN 20.00MHz
*REBEW 1.0MHz WEBI 3 .0MHz SWE 50.0ms

Peak value
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Plot A87

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dB MER 47 .33dEuV/m
RL 60.0d4dBuV/m 10dB/ 4. 27193GHz
NIEK N RER T VEAT EERy
DISPLAY LINH
54.0 dBuV/m
D
0]
CENTER 4 Z27200GEHz SEAN 10.00MHz
*RBW 1.0MHz B 10H=z SWE S5.00sec

12" harmonic of 2™ LO: 356 MHz x 12 = 4272 MHz

Average value
No average factor applicable
Horizontal polarization
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HERMON LABORATORIES

Plot A88

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dR MER 50.33dBuV/im
EL a0.0dBuV/im 10de/ 4. 27196GHz
NIEE YRR VST EAEATYE
M_,/ -N«W‘N\_M
DISPLAY T.TNH
54.0 dBuV/m
D
0}
CENTER 4.27200GHz SPAN 10.00MHz
*RBW 1.0MHz VEBW 3 .0MHz SWE 50.0ms

Peak value
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Plot A89

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dB MER 46.33dBuV/m
RL 60.0dBpV/m 10dB/ 5.10798GHz
NIEE YRR VST EAEATYE
DISPLAY T.TMH
54.0 dBuV/m
D
0]
CENTER 5.10800GHz SEAN 10.00MHz
*RBW 1.0MHz B 10H=z SWE S5.00sec

4™ harmonic of the 1! LO: (927 MHz+350 MHz) x 4 = 5108 MHz
Average value = 46.33 dB(uV/m) + Average factor = 46.33 dB(uV/m) - 11.84 dB = 34.49 dB(uV/m)

Horizontal polarization
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Plot A90

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEM 10de MER 50.00dBuV/m
REL 60.0dBpV/m 10dB/ 5.10803GHz
NIEE SN A (R
DISPLAY T.TMH
54.0 dBuV/m
D
Tl
CENTER 5.10B800GH=z SPAN 10.00MHz
*REBW 1.0MHz VEBW 3 .0MHz 3WE 50.0ms

Peak value
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Plot A91

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 104E MER 51.00dBuV/m
EL 60.0dBpV/m 10dB/ T.6642GHz
o I=TY R 2540259
i nr I Mt Tl A, fl .
DTSELAY" R A """
54.0]  dBuV/m
D
T
3TART T.2500GHz STOP 7.7500GHz
*RBW 100kH=z VBW 500kHz SWE 130ms
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Plot A92

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10de MER 50.00dBEuV/m
EL 60.0dBuV/m 10dB/ T.66124GHz
AT R LSS0 g0

B PR =TFHH

54.0 dBuV/m
D
Tl

CEMNTER 7.66199GH=z SEAN 10.00MHz
*RBI 1.0MHz TR 10H=z AP S5.00sec

6™ harmonic of the 15! LO: (927 MHz+350 MHz) x 6 = 7662 MHz
Average value = 50.0 dB(uV/m) + Average factor = 50.0 dB(uV/m) - 11.84 dB = 38.16 dB(uV/m)

Vertical polarization
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Plot A93

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEM 10de MER 56.00dBuV/m
REL 60.0dBuV/m 10dB/ T.6618EBGHz
NIEE YRR VST EAEATYE
MMW " |

T T T FCRL = ey L v P T e g T AR
D
0}

CENTER 7.6061%9G5Hz SPAN 10.00MHz
*RBW 1.0MHz VEBW 3 .0MHz SWE 50.0ms

Peak value
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Plot A94

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, internal antenna

ATTEN 10dB MEE 45.17dBuV/im
EL a0.0dBuV/m lode/ 5.940GHz
NIEE ENREE VT
Lok PRTTPN OP FURTRRR NN UNR V0.0 FAN YR 1L CANTEr N M.I-JI.MV][" vkt My,
5 A A A M I
54.0 dBuV/m
D
Tl
3TART g8 .000GHz STOP 9 _Z00GHz
*RBW 100kHz VBW  Z00kH=z SWE 300ms

7™ harmonic of 1% LO (927 MHz+350 MHz) x 7 = 8939 MHz-not restricted band
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Plot A95

Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,

carrier frequency 903 MHz, 15.5 dBi external antenna

(@3] 16:44:208 OCT 14, 203

RCTY DET: PEAEK

MEAS DET: PEAK OP AUG
MER 13B kHz
56. 14 dBpWsm

LOG REF 185.0 dBuWsm

=
dB # [
ATH T
36 dB \
[
B I
]
YR SB
SCFC| [ Mudey
LA Y
ACORR oy
.
MML'JL by Jmk lJu oAb
START 158 kHz STOF 30.8P MH:
R 11F BW 9.8 kHz AUG BW 3@ kHz SWP 2.49 sec

No spurious emissions were found

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

Page 114 of 183



Hermon Laboratories Ltd.

H P.0.Box 23
L Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277
HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A96

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(3] 11:24:2@ OCT 14, 2603

ACTY DET: PERK

MERS DET: PERK OGP ALG
MER ©33.3 MHz
33.73 dBulim

LOG REF 5@.@ dBubsn PREAMP ON
1@
dB~ I
*ATH
B dB 1

N AT
nMJ \1‘% MWM i wwwwwwwm L T T

I LA

UR SE
SC FC
ACORR
STRART 3@.8 MH:z ET0F E2R.B MHz
FL IF BW 128 kHz AYG BN 388 kH:z SWP 7BH msec
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Plot A97

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel
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Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(%3] 1@:43:28 0CT 14 2603

LOG  REF B@.@ dBplsm

ACTY DET: PERK
MEAS DET: PERAK OP ALG

MER 373.CH MHz
HG. B8 dBulsm

18
dB~

ATHN

18 dB Mwwmmwwwww

UR SE

SC FC
ACORR

START 5GA.AA MH:
RL IF BW 128 kHz

Document ID: AIRRAD_FCC.15694_IP.doc
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AYG BW 388 kH:z

STOP 1. PMRBAR [OHz
SWF 37.59 msec
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Plot A98

Hermon Laboratories Ltd.
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(3] 16:24:2@ OCT 14, 2603

LOG REF BE.@ dBuplsnm
1A

ACTY DET:
MERS DET:

PEAK

PEAK OF AVG

MER 1.33135 OHz
HB.B8 dBul/m

dB~

FATH
T T N U W

UR SE

SC FC

ACORR

START 1.RBAA GH:
FL #1F BW 1.8 MHz

Document ID: AIRRAD_FCC.15694_IP.doc
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AYG BN 3 MHz

STOP 1.7258 GHz
SWF 20.8 meec
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Plot A99

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(@3] 16:27:18 OCT 14, 2903

ACTY DET: PERK
MERS DET: PERK OP ALG
MER 2.8433 CHz
HB.36 dBuplsm

LOG REF BA.@ dBpWsm
i@
dB~

#ATN
g db m MWM

UR 5B
SC FC
ACORR

START £.c@8@ GH: STOFP 2.9PHEB GHz
RL #1F EW 1BH kHz AYG BW 388 kH:z WP 218 msec
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HERMON LABORATORIES

Plot A100

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(@3] 11-32:83 OCT 15, C@@3

LG
10

dB~
#ATH
A dEB

UA SB
SCFC
ACORR

REF BE.@ dEpWsm

FERK

ACTW DET:
MEAS DOET: PEAK GP AUG

MER 1.33cH13 (Hz
35 78 dEpWim

FREANF 0N

CENTER 1.33CRHA CHz

RL

tIF EW 1.8 MH:z

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

BALG BW 18 Hz

SPAM 5. HPE MHz
SHF 9 BB cec
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Plot A101

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

(B3] 12-12:12 OCT 15, £4@@3

LOG REF 7@8.8 dBulim
18

AL
ME

T DET: PERE
A5 DET: PEAK QF AUG
MER £.7B3963 (H:
58 37 dEplsim

FREANF 0N

dB~

tATH

4 de

Mww

Up 5B

SCFC

ACORR

CEMTER 2. 7BIBAA GHz
RL 11F EW 1.B MHz

Document ID: AIRRAD_FCC.15694_IP.doc
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AUG BW 3 MHz

SPAM 5. HPE MHz
SHEF @ B mcec
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Plot A102

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

[@3] 12-14:36 OCT 15, P@A3

ACTW DOET: PERAK
MEAS DET: PEAK QP AUG
MER £.70A3BA (H:
38 13 dEplsm

Log  REF 7.8 dEpYsm FREAMP 0N
18

dB~
1ATH
d dB

k.

Up 5B
SCFC
ACORR

CENMTER ©.7R3B@@ GHz FAN 5. HBA MHz
R i1F BW 1.8 MHz BAUG BW 18 Hz SWF 5 BB  cec

Test result: measured value + average factor = 38.15 dB(uV/m) — 11.84 dB = 26.31 dB(uV/m)
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Plot A103

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

[@3] 11-B7:55 OCT 15, P@A3

ACTW DOET: PERAK
MEAS DET: PEAK QP AUG
MER c©.848813 GH:
43 26 dEplsm

LOG REF S6.0 dBplm FREANF 0N
18

dB~ ——

tATH

@ dR T

Up 5B

SCFC

ACORR

CEMTER ©.BY49BAA GHz FAN 5. HBA MHz
RL i1F BW 1.8 MHz BAUG BW 18 Hz SWF 5 BB  cec

Document ID: AIRRAD_FCC.15694_IP.doc
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Plot A104

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

LTTEN 10dE MER 44.33dEpV/m
EL 60 . 0dEuV/m 10dE/ 3.6625GH=
194z 108422842250
WWWWWWM e prrarthag
DISPLAY LINE
b E4.0 dBuVv/im
m
STALRT 3.2500GH= STOPR 4.0000zH=
*REW 1.0MH= VEBW 3.0MH= SUE 50, Dms

No spurious emissions were found.
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Plot A105

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ALTTEN 10dE MER 43 . 00dEuV/m
EL &60. 0dBuV/m 10dE/ 5.013GH=
1942198422 542250
DISFPLAY T.THR

L 15200 aBuv/m
m

START 4.000GH= STOP 5. 500GH=
*REW 1.0MH= VEW 3.0MH= SWP 50, 0ms

No other spurious except the 4™ harmonic of the LO.
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Plot A106

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ATTEN 104E HMER 53.67dEuV/m
EL a0, 0dBuV/m 10dE/ 5.011592ZGH=
1942198422 542259
[— s
Ay e

I
m

CENTER 5.01z000GHE SFPAN 5.000MH=
*REW 1.0MH= VB 3.0MH= STF 50. Oms

The 4" harmonic of the LO (903+350=1253 MHz)
Peak value.
Horizontal polarization
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HERMON LABORATORIES

Radiated spurious emission measurements at the OATS in restricted bands,

Plot A107

Hermon Laboratories Ltd.

P.O0.Box 23

Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277

e-mail: mail@hermonlabs.com

carrier frequency 903 MHz, 15.5 dBi external antenna

ATTEN 10dE MER  51.67dEuV/m
EL  60.0dEuV/m 10dE/ 5.011900GH=
109z 198422542250
_.—'—"ﬁ—
- _‘-\
..-f"j—,/ P

DISPLAY _L-THE e
p 94-0 W/m
T
CENTER 5.012000GHz SPAN  5.000MH=z

*REW 1.0MH=

*WEW

The 4™ harmonic of the LO (903+350=1253 MHz)

Average value.
Horizontal polarization

10H=

IWP

5.00=sec

Test result: measured value + average factor = 51.67 dB(uV/m) — 11.84 dB = 26.31 dB(uV/m)
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Plot A108

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ALTTEN 10dE MER 47 .33 dBpV/m
EL a0. 0dBuV/m 10dE/ 7.5192GHz
194z 108422842250

W T g e e e e R S R I T
I

m

STALRT T.2500GH= STOPR 7.7500GHE

*REW 100kH= VEBW J00KH= SUE 130ms

No other spurious except the 6™ harmonic of the LO.
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Plot A109

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ATTEMN 10dE HMER 53 . 67dEuV/m
EL a0. 0dBuV/m 10dE/ T.51795GHe
1941984225422 59
. Pt N T A el 1l

S e r palaciciis D =
D
)

CENTER T.51300CGHE IPAT 10.00MH=
*RETW 1.0MH= VEW 3.0MH= WP 50, Om=
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Plot A110

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ATTENM 10A4E HEER 44. 67dBuV/m
RL ED.DdBpV/m 10dE/ T.51792GHE
194210842 2542250
f"’ﬁ—ﬁ“‘\u
— e —
I
)
CENTER 7.51800GH=Z SPAN 10.00MH=
*REW 1.0MH= *VEW 10H= SWF S5.00sec

Test result: measured value + average factor = 44.67 dB(uV/m) — 11.84 dB = 32.83 dB(uV/m)
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Plot A111

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 903 MHz, 15.5 dBi external antenna

ATTEMN 10dE HMER 43 . 83dEuV/m
EL a60.0dEuV/m 10dE/ g.965GH=
1941984225422 59
- i T R P T _‘J\M MW
UISFLAY T. TR
54.0]  dBuV/m
D
)
3TART g.000CGHE 3TOP 9. Z00GHE
*RETW 100kH= VEW 300kH= WP 300m=

No spurious emissions were found.
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Plot A112

Hermon Laboratories Ltd.
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Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 16:46:49 OCT 14, 2903

LOG
18
dB s
ATH
30 dB

UR SE}

SC FC
ACORR

ACTY DET: PERK
MEAS DET: PEAK OF AUCG
MKR 150 kHz
S6.26 dBubsm
REF 185.F oBuM/m
=
Mﬂ"‘x_\qﬁ_\_\_\-
I
]
Kl
N\M_“N\'\.M
My | ) .
o I I [J (Cmm———— e

START 15B kHz

FL

#1F BW 3.8 kHz

No spurious emissions were found
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AYG EW 38 kHz

STOF 2B.8B MHz
SWP 2.49 sec
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Plot A113

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 12:37:46 OCT 14 2603

ACTY DET: PERK

MERS DET: PERK OP ALG
MER ©33.3 MHz
33.75 dBplsm

LOG REF S5@.8 dBplsm FREAMF 0N
1@
dB T
#ATH
8 db ? | |

ul PRI L b
BEANPEW WA

UR 5B
SC FC
ACORR

START 38.8 MH: ST0F B2R.B MHz
R IF BW 128 kHz AYG BW 388 kH:z EWP 7BE msec
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Plot A114

Hermon Laboratories Ltd.
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 12:4B:42 OCT 14, 2903

LOG  REF BA.@ dBplrsm
i@

ACTY DET: PERAK
MEARS DOET: PERK OGP AVG

MER 385,88 HHz
H7.38 dBulsm

dB s

ATH
1A dB pederbotdedu oo i il

UA SE

SC FC
ACORR

START 5GA.AA MH:
FL IF BW 128 kHz

Document ID: AIRRAD_FCC.15694_IP.doc
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AYG BN 388 kH:z

STOP 1 PAOBER GOHz
sWF 37.9 msec
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

(@3] 16:15:18 OCT 14, 2PE3

LOG  REF BA.@ dBplrsm
i@

ACTY DET:
MEARS DET:

PERE

PERE OF AVG

MER 1.39135 OHz
H58.3@ dBulsm

dB s

TATH

UA SE

SC FC
ACORR

START 1.RBAA GH:
FL #1F BW 1.8 MHz

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

AYG BN 3 MHz

STOP 1.7258 GHz
SWF 20.8 meec
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Plot A116

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

(@3] 16:89:56 0CT 14 2603

ACTY DET: PERK
MERS DET: PERK OP ALG
MER 2.8433 CHz
H7.34 dEplsm

LOG REF BA.@ dBpWsm
i@
dB~

#ATH
g db WWMK\W

UR 5B
SC FC
ACORR

START £.c@8@ GH: STOFP 2.9PHEB GHz
RL #1F EW 1BH kHz AYG BW 388 kH:z WP 218 msec
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Plot A117

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 11-28:57 OCT 15, 2@03

ACTW DOET: PERAK
MEAS DET: PEAK QP AUG
MER 1.331363 (H:z
35 EY dEplsm

LOG REF BE.B@ dBuWim FREAMF 0N
18

dB~
1ATH
d dB

Up 5B
SCFC
ACORR

CENTER 1.33CBBA GHz FAN 5. HBA MHz
RL i1F BW 1.8 MHz BAUG BW 18 Hz SWF 5 BB  cec
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Plot A118

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 11-11:34 OCT 15, 2@R3

ACTW DOET: PERK
MEAS DET: PEAK QP AUG
MER c©.848813 GH:
43 B3 dEplWsm

LOG REF S6.0 dBplm FREANF 0N
18

dEs
#ATH .

d dE e

UA SB
SCFC
ACORR

CEMTER ©.BY49BAA GHz FAN 5. HBA MHz
RL i1F BW 1.8 MHz BAUG BW 18 Hz SWF 5 BB  cec
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Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

[@3] 12-19:41 0OCT 15, P@A3

FERE

ACTY DET:
MEAS OET: PEAK GF AUG

LOG REF 7@8.8 dBulim

MER ©. 745788 (Hz
43 4@ dEplim

FREANF 0N

10
dB~

ATH

4 de

UA 5B

SCFC
ACORR

CEMTER 2. 749BBA GHz
RL IF BH 1.B MHz AUG BW 3 MHz

The 3™ harmonic, peak value

Document ID: AIRRAD_FCC.15694_IP.doc
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Plot A120

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

(@] 12-21:13 OCT 15, £A@3

ACTY DET: PERAEK
MEAS DET: PEAK OF AUG
HER €. 7494317 (H:
37 97 dEplsm

LOG REF 7.8 dEplsim FREAMP 0N
i@

dB~
#ATH
A dBe

UA 5B
30 FC
ACORR

CEMTER . 745BAA GHz PAN 5. BHE HH:
RL IF BEW 1.B MHz RAVG BW 18 Hz SHF 5 BB =ec

The 3™ harmonic, average value
Test result: measured value + average factor = 37.57 dB(uV/m) — 11.84 dB = 25.73dB(uV/m)
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Plot A121

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ATTEN 10d4E HEE 43. 1?dBHV/m
RL &0. 0dEuV/m 10dE/ 3.6325GH=
1942198425422 59
el s LIS, T WESCTF T PPN |._..|..'.m-‘_ T T rfercly rkeer=titt]
"DIZPLAY LI ™
p | 54:0] dBuvim
m
START 3.2500GH= AToOFR 4.0000GH=
*REW 1.0MH= VEW 3.0MH= =10 50. Oms=

Page 140 of 183

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004



Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

HERMON LABORATORIES

Plot A122

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ATTEN 10dE MEE 49, EDdBHV/m
BEL ED.DdBpV/m 10dE/ L5.063GHE
1942198422542 259
(TR PRV KF VURY SO TUPRAPORY SO ST RO NPT RA | I YL 00 PN i
DIZPLATY T. TTIH
54.0 dEuV/m
I
1)
STLRT 4. 000GH= SITOP 5.EB00GH=
TREW 1.0MH= VEW 3 .0MH= ST 50.0m=

No other spurious except of the 4™ harmonic of the LO.
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Plot A123

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ALTTEN 10dE HMEER 51. ETdBpV/m
EL ED.DdBpV/m 10dE/ 5.059583GH=
194219542254 2259
M‘”"ﬁﬁ_‘ )
DISPLAY LINE

B S54.0 dEuV/m
m

CENTER L.06000GH= SPAN 10.00MH=
“REEBW 1.0MH= VEW 3.0MH= SWP 50. Oms

The 4™ harmonic of the LO (915+350=1265 MHz)

Peak value.
Horizontal polarization
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Plot A124

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

LTTEN 10dE MER 48, 17dBuV/m
EL  &0.0dBuV/m 10dE/ 5.05990GHz

o7 198422542259
DISPLAY LINE ¥
5 54.0 dEuV/m _,,r/
1]
CENTER 5.06000CGHE SPAN 10.00MH=
*REW 1.0MH= TR 10H=z SUP 5.00sec

The 4™ harmonic of the LO (915+350=1265 MHz)
Average value.

Horizontal polarization
Test result: measured value + average factor = 48.17 dB(uV/m) — 11.84 dB = 36.33 dB(uV/m)
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Plot A125

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ATTEN 104E HMER 45. 1?dBpV/m
EL &0. 0dBuV/m 10dE/ T.5917GHe
1942198422 542259

PRI TR T Y MWWWMWMW
I
m

STALRT T.2500GHe 3TOF T.7500GHE

*REW 100kH= VB J00kH= STF 130ms

No other spurious except the 6™ harmonic of the LO.

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

Page 144 of 183



Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com
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Plot A126

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ALTTEN 10dE HMEER 53. ETdBpV/m
EL &0, 0dBuV/m 10dE/ 7.58992GH=
A 194219542254 2259
PRI Tl e :

Tl A L P LT, R Rt N 2 JECF PR R TR PR
D
m

CENTER 7.59000GH= SPAN 10.00MH=
“REEBW 1.0MH= VEW 3.0MH= SWP 50. Oms

The 6™ harmonic of the LO (915+350=1265 MHz)

Peak value.
Vertical polarization
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Plot A127

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ATTEMN 10dE HMER 15, E".-‘dB]:LV/m
EL ED.DdBpV/m 10dE/ T.59000GHe
1941984225422 59
D
)
CENTER 7. 59000CGHE IPAT 10.00MH=
*RETW 1.0MH= *WEBT 10H= WP S.00zec

The 6™ harmonic of the LO (915+350=1265 MHz)
Average value.

Vertical polarization
Test result: measured value + average factor = 45.67 dB(uV/m) — 11.84 dB = 33.83 dB(uV/m)
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Plot A128

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 915 MHz, 15.5 dBi external antenna

ATTEN 10dE HER 43 . 00dBuV/m
RL &0, 0dBuV/m 10dE/ g.928CGH:=
1941983225942 255
, FUTTCRR P SR T | TP NP PRI W --lt- aty s oo ks bt o,
T o 1,,-,,4”-\,] wHT L L T e T P Y R T o N
D
)
START Z.000GH= STOP 9. zZ00GHsz
*REW 100kH= VEW 300kH= IWP 300m=

No spurious emissions were found.
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Plot A129

Radiated spurious emission measurements in the anechoic chamber from 150 kHz to 30 MHz,
carrier frequency 927 MHz, 15.5 dBi external antenna

(%3] 16:58:13 0CT 14 2603

LOG
i@
dB~
ATH
38 dB

UR 5B
SC FC
ACORR

REF 1@5.0 dBuMsm

ACTY DET: PERK

MERS DET: PERK OP ALG
MERE 138 kHz
55.67 dEplsm

F—]

— |

|

M}LAM LhIIILJ il

Lo ks = R WP bttty ertac iAW |

START 15@ kH:z

RL

#1F EW 3.8 kHz

No spurious emissions were found
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Plot A130

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

(@3] 13:23:58 0CT 14 2803

ACTY DET: PERK

MERS DET: PERK OP ALG
MER £©33.3 MHz
37.31 dBplsm

LOG  REF SB.A dBpVsm FREAMP 0N
1@
dB v I
#ATH
E dB y | L

IlF\M'Wn\tjlﬁwnMJ. bl hh}ﬁﬂ!b‘l.wj l MN\"/‘”
AN G iU ”

UR 5B
SC FC
ACORR
START 38.8 MH: ST0F B2R.B MHz
RL IF BW 128 kHz AYG BW 388 kH:z EWP 7BE msec
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

(@3] 13:87:81 OCT 14 2903

LOG REF BE.@ dBulsnm
i

ACTY DET: PERK
MERS DET: PERK OP ALG

MER 335.58 MHz
H5.53 dBuplsm

dB~

ATH

UR 5B
SC FC
ACORR

START 5GA.AA MH:
RL IF BW 128 kHz

Document ID: AIRRAD_FCC.15694_IP.doc
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AYG BW 388 kH:z

STOP 1. PMRBAR [OHz
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Plot A132

Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

(@3] 15:591:25 0CT 14 2803

ACTY DET: PERK
MERS DET: PERK OP ALG
MER 1.BBEB COHz
HB.23 dBuplsm

LOG REF BR.A dBplsm FREAMF 0N
1@

dB~

#ATH

8 db I 2 A 1 . .

UR 5B
SC FC
ACORR
START 1.PBARA GH: STOF 1.725@ GHz
R #1F EW 1.8 MHz AYG BW 3 MHz SWP Z0.8 msec
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Radiated spurious emission measurements in the anechoic chamber in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

(3] 16:85:15 0CT 14 2803

LOG REF BE.@ dBulsnm
i

ACTY DET: PERK
MERS DET: PERK OP ALG

MER 2.8433 GOHz
H6.57 dBEpl/m

dB~

TATH
B dB

Al

UR 5B
SC FC
ACORR

START £.c@8@ GH:
R #1F EW 1BH kHz
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AYG BW 388 kH:z
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Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

[@3] 11-259:87 OCT 15, 203

LOG REF BA.O dBplm

FERE

ACTY DET:
MEAS OET: PEAK GF AUG

MER 1.331375 (Hz
39 57 dEpWsim

FREANF 0N

18

dB~

tATH
A dE

Up 5B

SCFC
ACORR

CENTER 1.33CRHA CHz
R tIF EW 1.8 MH:z

Document ID: AIRRAD_FCC.15694_IP.doc
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Plot A135

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

(@3] 11-13:83 OCT 15, C@@3

ACTW DOET: PERAK

MEAS DET: PEAK QP AUG

MER c©.848813 GH:
43 12 dEpWs/m

LaG REF S6.@ dEpWim
1P
dB~

#ATH —
d dB

FREAMP OM

UR 3B
SCFC
ACORR

SPAM 5. HPE MHz
SHF 9 BB cec

CEMTER ©.BY9BBA GHz

RL tIF EW 1.8 MH:z BALG BW 18 Hz
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Plot A136

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

ATTEN 104E HMER 4z . 17dEuV/m
EL 0. 0dEuV/m 10dE/ 3.VEZZ5GHe
1942198422 542259
e e e e LR e e Sl hﬁ‘w gl T o e L

I
A
m

STALRT 3.2500GHe 3TOF 4.00005H=
*REW 1.0MH= VB 3.0MH= STF 50. Oms

No spurious emissions were found.
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Plot A137

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

ALTTEN 10dE HMEER E10 DDdB}_.lV/m
EL &0, 0dBuV/m 10dE/ 5.410GH=
194219542254 2259
by ot P W-WWMWW”“ 4
DISPLAY LINE
B S54.0 dEuV/im
m
START 4.000GH= STOP 5. 500GH=
EETW 1.0MH= VEW 3.0MH= SWP 50. Oms

No spurious emissions were found.

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

Page 156 of 183



Hermon Laboratories Ltd.

H P.O0.Box 23
L Binyamina 30500, Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

HERMON LABORATORIES

Plot A138

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

ATTEN 10d4E HEE 41.00dBuV/m
RL 60. 0dBuV/m 10dE/ 7.5442GH=
1942198425422 59
Al
T T PRI o T NI, T T PTETENS IS L Pl g B O NPT RR | L CT  SU T TP T | S S T W
I
m
START T.2500GH= AToOFR T.7500GH=z
*REW 100kH= VEW 300kH= =10 130m=

No spurious emissions were found.
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Plot A139

Radiated spurious emission measurements at the OATS in restricted bands,
carrier frequency 927 MHz, 15.5 dBi external antenna

ALTTEN 10dE MER 47.33 dBpV/m
EL &0, 0dEuV/m 10dE/ S.940GH=
1942198422 542250
by FRTRERY, 0 1 i Pl ol %.'J.'T‘M’*L" YR, (TR T
el FRE AT LINE - B
D 54.0 dBuV/m
m
START S.000GH= STOP 9. Z00GH=
*REW 100kH= VEW 300kH= SWP 300ms

The 7™ harmonic of the LO-not restricted band
LO: 927 + 350 = 1277 (MHz)
1277 x 7 = 8939 (MHz)
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Plot A140

Radiated emission measurements in the anechoic chamber in receive mode, EUT with internal antenna

(@) 18:48:47 FEE @9 FA@Y

ACTW OET: PEAK

MEAS DOET: PEAK GP AUG
HEE 3JEH.2 MHz
43.89 dBulim

LOG REF 78.8 dBplim PREAMP 0OM
18

dB~
ARTH PRASS LIM

d dB [l

ot [ dwﬂrﬂwﬁmwﬂﬁ@%‘ VIR 1A

—

UR B H
S0 FL
ACORR
START 30,8 MHz STOF L.0EBA GHz
RL IF BW 128 kH: AUG BM 38D kHz SWP 989 msec
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Plot A141

Radiated emission measurements in the anechoic chamber in receive mode, EUT with internal antenna

[G#] 1C:B4:34 FEB @3 C£@@Y

ACTL DET: PEAK

MEAS OET: PEAE GF AUG
MER 2.BB1 (Hz
47,35 dBplWim

I
A

LOCG REF EA.@ dEBplsm FREAMP 0N
im

dBs

LATH ASS [THTT —
A 4B S . . _“,N’LWWWW

UA 5B
il FC
ACORR
START 1.4HR GOHz 5TOF ©.9PA GHz
RL #1F BW {.B HHz AUG BW 3 HHz SHF 38.8 msec
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Plot A142

Radiated emission measurements in the anechoic chamber in receive mode, EUT with internal antenna

(@3] 17:18:31 FEB @9 PA@Y

ACTU DET: PEAK

MEAS DOET: PEAK GP AUG
MER 4.dBA (Hz
Y2.E9 dBulim

LOG REF 78.8 dEBpMsim FREAMP 0N

1R

dB~

AATH ASS LIM]IT

A dB -
WJMWMW

Up 5B
aC FL
ACORR
START Z.9HR (H:z 5TOF 5.BRAA GH:
R #1F BW 3@B kH: AUG BW 1 MHz SHF 73.3 msec
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A143

Radiated emission measurements in the anechoic chamber in receive mode, EUT with external antenna

(@3] 14:10:27 OCT 14, 2903

ACTY DET: PERAK

MEARS DOET: PERK OGP AVG
MER 332.3 MHz
39,32 dBulsm

LOG REF BR.A dBplsm FREAMP 0N
18
dB s [
#ATH |
W dB I {

;f pu Y ' wwwww"w i

UA SE
SC FC
ACORR
STRART 3@.8 MH:z ETOP 1.0BAB COHz
FL IF BW 128 kHz AYG BN 388 kH:z SWP 9B9 msec
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A144

Radiated emission measurements in the anechoic chamber in receive mode, EUT with external antenna

(@3] 15:11:57 OCT 14, 2903

ACTY DET: PERAK

MEARS DOET: PERK OGP AVG
MKR £.BYE OHz
H3 .43 dBulsm

LOG  REF BA.@ dBulsm FREAMFE 0N
im

dB~

#ATN

A dB Qo b . MWWWM

Www A

UA SE
SC FC
ACORR
STRRT 1.B@A CHz ET0F 2.888 COHz
FL #1F BW 1.8 MHz AYG BN 3 MHz SWP 3B.H msec
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Plot A145

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Radiated emission measurements in the anechoic chamber in receive mode, EUT with external antenna

(@3] 153:39:17 OCT 14, 2003

LOG REF BE.@ dBulsnm
i

ACTY DET: PERK
MERS DET: PERK OP ALG

MER 6.347 CHz
H7.87 dBpl/m

FREAMP 0N

dB~

TATH
B dB

WMM

UR 5B
SC FC
ACORR

START 2.89@8 GH:z
RL #1F EW 1BH kHz
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Plot A146

Hermon Laboratories Ltd.
P.O0.Box 23
Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Conducted emission measurements at AC power line in receive mode

Line identification:

Limit:

Line 1

Quasi-peak, average

(@3] 12:@5:41 0CT 19, 2903

ACTY DOET: PEREK
MERS OET: PEREK OP ALG
MER 5,84 MHz
H5.B2 dEplsm
LOG  REF 7@.4 dBpWsm
1@
dE?N - FASS [LIHIT
1@ dB[—
Ini |‘
i o | M 1}’\”" [ el
o sl I | ~
ac el HEDN

START 15@ kH:z
R #1F EW 3.8 kHz
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A147
Conducted emission measurements at AC power line in receive mode

Line identification: Line 2
Limit: Quasi-peak, average

(@3] 12:22:42 0CT 19, 2903

ACTY DET: PERK
MERS DET: PERK OP ALG

MER 4.H8B MHz
49 .E7 dBuV
LOG  REF 7@.4 dBpV
1@
dE ¢ =
ATH
18 4B
|"| L1 '%nlillﬁh'u' o IJHFW'M%L
B 1) A PRV AT
o sa MUY W'..
el IV VP
STRRT 158 kHz STOF 30.0A0 MHz
RL #IF BW 3.8 kHz AVG BEW 38 kHz SWF 2.49 =ec
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Plot A148
Conducted emission measurements at AC power line in transmit mode

Line identification: Line 1
Limit: Quasi-peak, average

(@3] 12:45:12 0CT 19, 2903

ACTY DET: PERK
MERS DET: PERK OP ALG

MER 4.8B MHz
H3.57 dBpl
LOG REF 78.4 dBpV
i@
dBs [
ATH
18 dE[™
.r". LA ;ﬁ“w 4

] M L I
u ?EM‘W /\UH (i .

ACORR

1 —
—

START 15@ kH:z STO0F 38.8B MHz
RL IF BW 3.8 kHz AYG BH 38 kHz SWP 2.49  sec
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Plot A149
Conducted emission measurements at AC power line in transmit mode

Line identification: Line 2
Limit: Quasi-peak, average

(@3] 12:37:15 0CT 19, 2903

ACTY DET: PERAK
MEARS DOET: PERK OGP AVG
MER 14.93 HMHz

8. 353 dBuV
LOG  REF 7@.4 dBpY
14
dB s I
ATH
18 dB[™
) WWH/WM%
HRAE e
UA SR i ,
el
STRART 1538 kHz STOP 30.8D MHz
R IF BW 3.8 kHz AVG BHW 38 kHz SWP 2.43  sec
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Appendix B Test equipment used for tests

Hermon Laboratories Ltd.
P.O0.Box 23
Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

HL Description Manufacturer information Due
Serial calibration
No. Name Model No. Serial No. Month/ year
0038 | Antenna Mast, 1-4 m Hermon Labs AM-1 028 2/05
check
0091 | Position controller for antenna mast + Hermon Labs CRL-2 091 4/05
turntable, OFTS check
0287 | Turntable, motorized diameter, 2 m Hermon Labs TMD-2 042 11/04
check
0446 | Active loop antenna 10 kHz-30 MHz Electro-Mechanics 6502 2857 10/04
0447 L|SN, 16/2, 300 V RMS Hermon Labs LISN 16-1 447 11/04
0465 | Anechoic chamber Hermon Labs AC-1 023 10/04
9(L)x6.5(W)x55(H)m
0466 | Shielded room Hermon Labs SR-1 024 11/04
3(L)x3W)x24(H m check
0521 | Spectrum analyzer with RF filter section | Hewlett Packard 8546A 0319 7/04
(EMI receiver 9 kHz - 6.5 GHz)
0589 | Cable coaxial, GORE A2POL118.2, 3m | Hermon Labs GORE-3 589 11/04
0592 | Position controller Hermon Labs L2-SR3000 100 5/04
check
0593 | Antenna Mast, 1-4 m/ Hermon Labs AM-F1 101 2/05
1-6 m Pneumatic check
0594 | Turntable for Anechoic Chamber, flush | Hermon Labs WDC1 102 1/05
mounted, d=1.2 m, pneumatic check
0604 | Antenna biconilog log-periodic/T bow- EMCO 3141 9611-1011 1/05
tie, 26 - 2000 MHz
0787 | Transient limiter Hewlett Packard 11947A-8ZE | 3107A01877 11/04
1003 | Cable coaxial, M17/164, 10 m Hermon Labs C17164-10 161 11/04
1004 | Cable coaxial, ANDREW PSWJ4, 6 m Hermon Labs ANDREW-6 163 12/04
1097 | Attenuator, 50 Ohm, 2 W, DC to 8 GHz, | Midwest Microwave 0793-20-NN- 1097 1/05
20 dB 07
1200 | Quadruplexer Electronica UE 84 0240 4/05
check
1205 | One phase voltage regulator, 2kVA, 0- Hermon Labs TDGC-2 109 6/04
250V check
1365 | Cable coaxial, RG-214, 5 m Hermon Labs C214-5 1365 4/05
1424 | Spectrum analyzer, 30 Hz - 40 GHz Agilent Technologies 8564EC 3946A00219 8/04
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Hermon Laboratories Ltd.

P.0.Box 23
Binyamina 30500,

Israel

Tel.+972 46288001
Fax.+972 46288277
e-mail: mail@hermonlabs.com

HL Description Manufacturer information Due
Serial calibration
No. Name Model No. Serial No. Month/ year
1430 | EMI receiver system, 9 kHz - 2.9 GHz Agilent Technologies 8542E 3807A00262 9/04
1503 | Cable RF,6 m Belden M17/167 1503 9/04
MIL-C-17 check
1650 | Attenuators set (2, 3, 5, 20 dB), DC — M/A -COM 2082 1650 3/05
18 GHz
1651 | Attenuators set (2, 3, 5, 20 dB), M/A —-COM 2082 1651 3/05
DC - 18 GHz
1942 | Cable 18 GHz, 4 m, blue Rhophase Microwave | SPS-1803A- T4658 10/04
Ltd 4000-NPS
1947 | Cable 18 GHz, 6.5 m, blue Rhophase Microwave | NPS-1803A- T4974 10/04
Ltd 6500-NPS
1984 | Antenna, double ridged waveguide EMC Test Systems 3115 9911-5964 3/05
horn, 1-18 GHz, 300W, N-type
2009 | Cable RF, 8 m Alpha Wire RG-214 2009 12/04
2254 | Cable 40GHz, 0.8 m, blue Rhophase Microwave | KPS-1503A- W4907 11/04
Limited 800-KPS
2259 | Amplifier low noise 2-20 GHz Sophia Wireless LNA0220-C 0223 11/04
2399 | Cable 40 GHz, 1.5 m, blue Rhophase Microwave | KPS-1503A- X2945 6/04
Ltd. 1500-KPS
2432 | Antenna, double-ridged waveguide EMC Test Systems 3115 000271777 7/04
horn, 1-18 GHz
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Appendix C Test equipment correction factors

Correction factor
Line impedance stabilization network
Model LISN 16 -1
Hermon Laboratories

Frequency, kHz Correction factor, dB
10 4.9
15 2.86
20 1.83
25 1.25
30 0.91
35 0.69
40 0.53
50 0.35
60 0.25
70 0.18
80 0.14
90 0.1
100 0.09
125 0.06
150 0.04

The correction factor in dB is to be added to meter readings of an interference analyzer or a spectrum analyzer.

Antenna factor
Active Loop Antenna

Model 6502, S/N

2857

Frequency, Magnetic antenna factor, Electric antenna factor,
MHz dB dB
0.009 -32.8 18.7
0.010 -33.8 17.7
0.020 -38.3 13.2
0.050 -41.1 10.4
0.075 -41.3 10.2
0.100 -41.6 9.9
0.150 -41.7 9.8
0.250 -41.6 9.9
0.500 -41.8 9.8
0.750 -41.9 9.7
1.000 -41.4 10.1
2.000 -41.5 10.0
3.000 -41.4 10.2
4.000 -41.4 10.1
5.000 -41.5 10.1

10.000 -41.9 9.6
15.000 -41.9 9.6
20.000 -42.2 9.3
25.000 -42.8 8.7
30.000 -44.0 7.5

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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HERMON LABORATORIES e-mail: mail@hermonlabs.com

Antenna factor,
biconilog antenna EMCO, model 3141,
serial number 1011 (HL 0604)

Frequency, Antenna factor, Frequency, Antenna factor,
MHz dB(1/m) MHz dB(1/m)
26 7.8 940 24.0
28 7.8 960 241
30 7.8 980 24.5
40 7.2 1000 24.9
60 7.1 1020 25.0
70 8.5 1040 25.2
80 9.4 1060 25.4
90 9.8 1080 25.6
100 9.7 1100 25.7
110 9.3 1120 26.0
120 8.8 1140 26.4
130 8.7 1160 27.0
140 9.2 1180 27.0
150 9.8 1200 26.7
160 10.2 1220 26.5
170 10.4 1240 26.5
180 10.4 1260 26.5
190 10.3 1280 26.6
200 10.6 1300 27.0
220 11.6 1320 27.8
240 12.4 1340 28.3
260 12.8 1360 28.2
280 13.7 1380 27.9
300 14.7 1400 27.9
320 15.2 1420 27.9
340 15.4 1440 27.8
360 16.1 1460 27.8
380 16.4 1480 28.0
400 16.6 1500 28.5
420 16.7 1520 28.9
440 17.0 1540 29.6
460 17.7 1560 29.8
480 18.1 1580 29.6
500 18.5 1600 29.5
520 19.1 1620 29.3
540 19.5 1640 29.2
560 19.8 1660 29.4
580 20.6 1680 29.6
600 21.3 1700 29.8
620 21.5 1720 30.3
640 21.2 1740 30.8
660 21.4 1760 31.1
680 21.9 1780 31.0
700 22.2 1800 30.9
720 22.2 1820 30.7
740 22.1 1840 30.6
760 22.3 1860 30.6
780 22.6 1880 30.6
800 22.7 1900 30.6
820 22.9 1920 30.7
840 23.1 1940 30.9
860 234 1960 31.2
880 23.8 1980 31.6
900 24.1 2000 32.0
920 24.1

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Double-ridged wave guide horn antenna
Model 3115, S/N 9911-5964, HL1984

Frequency, Antenna factor,
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.6
2500.0 28.9
3000.0 31.2
3500.0 32.0
4000.0 32.5
4500.0 32.7
5000.0 33.6
5500.0 351
6000.0 35.4
6500.0 34.9
7000.0 36.1
7500.0 37.8
8000.0 38.0
8500.0 38.1
9000.0 39.1
9500.0 38.3
10000.0 38.6
10500.0 38.2
11000.0 38.7
11500.0 39.5
12000.0 40.0
12500.0 40.4
13000.0 40.5
13500.0 411
14000.0 41.6
14500.0 41.7
15000.0 38.7
15500.0 38.2
16000.0 38.8
16500.0 40.5
17000.0 42.5
17500.0 45.9
18000.0 49.4

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Antenna factor

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Double-ridged guide horn antenna
Model 3115, serial number: 00027177, HL2432

Frequency, Antenna factor.
MHz dB(1/m)
1000.0 24.7
1500.0 25.7
2000.0 27.8
2500.0 28.9
3000.0 30.7
3500.0 31.8
4000.0 33.0
4500.0 32.8
5000.0 34.2
5500.0 34.9
6000.0 35.2
6500.0 35.4
7000.0 36.3
7500.0 37.3
8000.0 37.5
8500.0 38.0
9000.0 38.3
9500.0 38.3
10000.0 38.7
10500.0 38.7
11000.0 38.9
11500.0 39.5
12000.0 39.5
12500.0 39.4
13000.0 40.5
13500.0 40.8
14000.0 41.5
14500.0 41.3
15000.0 40.2
15500.0 38.7
16000.0 38.5
16500.0 39.8
17000.0 41.9
17500.0 45.8
18000.0 49.1

Antenna factor in dB(1/m) is to be added to receiver meter reading in dB(uV) to convert it into field intensity in dB(uV/m).
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Cable loss

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable Coaxial, GORE A2P01POL118, 2.3 m, model:GORE-3, HL 0589
+ Cable Coaxial, ANDREW PSWJ4, 6m, model: ANDREW-6, HL 1004

Frequency Cable loss T°'.e.’a“‘?e Measure_ment
No. MHz ’ dB ’ (Specification), uncertainty,
dB dB

1 30 0.33

2 50 0.40

3 100 0.57

4 300 0.97

5 500 1.25

6 800 1.59

7 1000 1.81

8 1200 1.97 <6.5 +0.12
9 1400 2.15

10 1600 2.28

11 1800 2.43

12 2000 2.61

13 2200 2.75

14 2400 2.89

15 2600 2.97

16 2800 3.21 <6.5 +0.12
17 3000 3.32

18 3300 3.47

19 3600 3.62

20 3900 3.84

21 4200 3.92 +0.17
22 4500 4.07

23 4800 4.36

24 5100 4.62

25 5400 4.78

26 5700 5.16

27 6000 5.67

28 6500 5.99
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Cable loss

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable coaxial, M17/164, model: C17164-10, s/n 161, HL 1003

No Frequency, Cable loss, Tolerance, Measurement uncertainty,
. MHz dB dB dB
1 30 0.41
2 50 0.52
3 100 0.75
4 300 1.45
5 500 2.01
6 800 2.71
7 1000 3.14
8 1200 3.56
5 7400 393 <125 +0.12
10 1600 4.31
11 1800 4.63
12 2000 4.97
13 2200 5.32
14 2400 5.65
15 2600 6.01
16 2800 6.42
17 3000 6.76
18 3300 7.12 +0.12
19 3600 7.53
20 3900 7.95
21 4200 8.32
22 4500 8.72 <125
23 4800 9.14
24 5100 9.59
25 5400 10.00 0.17
26 5700 10.49
27 6000 11.07
28 6500 11.80
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable coaxial, 6 m, model: M17/167 MIL-C-17, HL 1503

Frequency, Cable loss,
MHz dB
0.1 0.02
1 0.07
3 0.15
5 0.17
10 0.26
30 0.43
50 0.57
80 0.72
100 0.81
300 1.48
500 2.00
800 2.70
1000 3.09
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Cable loss

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable 18 GHz, 4 m, blue, model: SPS-1803A-4000-NPS, S/N T4658, HL 1942

Frequency, Cable loss,
GHz dB
0.03 0.21
0.05 0.26
0.10 0.36
0.20 0.50
0.30 0.61
0.40 0.70
0.50 0.78
0.60 0.85
0.70 0.93
0.80 0.99
0.90 1.04
1.00 1.10
1.10 1.16
1.20 1.22
1.30 1.26
1.40 1.31
1.50 1.35
1.60 1.41
1.70 1.45
1.80 1.49
1.90 1.53
2.00 1.57
2.10 1.61
2.20 1.65
2.30 1.69
240 1.72
2.50 1.76
2.60 1.79
2.70 1.83
2.80 1.87
2.90 1.90
3.10 1.97
3.30 2.04
3.50 2.1
3.70 2.18
3.90 2.24
4.10 2.31
4.30 2.38
4.50 243
4.70 2.53
4.90 2.53
5.10 2.63
5.30 2.65
5.90 2.79
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Frequency, Cable loss,
GHz dB
6.10 2.88
6.30 2.90
6.50 2.97
6.70 3.02
6.90 3.04
7.10 3.07
7.30 3.12
7.50 3.13
7.70 3.19
7.90 3.24
8.10 3.30
8.30 3.36
8.50 3.45
8.70 3.41
8.90 3.45
9.10 3.42
9.30 3.55
9.50 3.48
9.70 3.58
9.90 3.61
10.10 3.66
10.30 3.68
10.50 3.70
10.70 3.70
10.90 3.75
11.10 3.78
11.30 3.86
11.50 3.98
11.70 4.10
11.90 412
12.10 4.09
12.40 413
13.00 4.23
13.50 4.35
14.00 4.40
14.50 4.44
15.00 4.57
15.50 4.66
16.00 4.64
16.50 4.66
17.00 4.75
17.50 4.85
18.00 4.93
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Cable loss

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable 18 GHz, 6.5 m, blue, model: NPS-1803A-6500-NPS, S/N T4974, HL 1947

Frequency, Cable loss,
GHz dB
0.03 0.30
0.05 0.38
0.10 0.53
0.20 0.74
0.30 0.91
0.40 1.05
0.50 1.18
0.60 1.29
0.70 1.40
0.80 1.50
0.90 1.59
1.00 1.68
1.10 1.77
1.20 1.86
1.30 1.94
1.40 2.01
1.50 2.08
1.60 2.16
1.70 2.22
1.80 2.29
1.90 2.36
2.00 242
2.10 2.48
2.20 2.54
2.30 2.60
2.40 2.66
2.50 2.71
2.60 2.77
2.70 2.83
2.80 2.89
2.90 2.95
3.10 3.06
3.30 3.17
3.50 3.28
3.70 3.39
3.90 3.51
4.10 3.62
4.30 3.76
4.50 3.87
4.70 4.01
4.90 4.10
5.10 4.21
5.30 4.31
5.50 4.43
5.70 4.56
5.90 4.71
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Frequency, Cable loss,
GHz dB
6.10 4.87
6.30 4.95
6.50 4.94
6.70 4.88
6.90 4.87
7.10 4.83
7.30 4.85
7.50 4.86
7.70 4.91
7.90 4.96
8.10 5.03
8.30 5.08
8.50 5.13
8.70 5.21
8.90 5.22
9.10 5.34
9.30 5.35
9.50 5.52
9.70 5.51
9.90 5.66
10.10 5.70
10.30 5.78
10.50 5.79
10.70 5.82
10.90 5.86
11.10 5.94
11.30 6.06
11.50 6.21
11.70 6.44
11.90 6.61
12.10 6.76
12.40 6.68
13.00 6.66
13.50 6.81
14.00 6.90
14.50 6.90
15.00 6.97
15.50 717
16.00 7.28
16.50 7.27
17.00 7.38
17.50 7.68
18.00 7.92
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RF cable 8 m, model RG-214, HL 2009

Cable loss

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

No. Frequency, Cable loss, Tolerance (Specification), Measurement uncertainty,
MHz dB dB dB
1 1 0.10
2 10 0.14
3 30 0.25
4 50 0.34
5 100 0.53
6 300 0.99
7 500 1.31
8 800 1.73
9 1000 1.98
10 1100 211 NA +0.12
11 1200 2.21
12 1300 2.35
13 1400 2.46
14 1500 2.55
15 1600 2.68
16 1700 2.78
17 1800 2.88
18 1900 2.98
19 2000 3.09

Document ID: AIRRAD_FCC.15694_IP.doc
Date of Issue: April 2004

Page 180 of 183



HERMON LABORATORIES

Cable loss
Cable 40 GHz, 0.8 m, blue, model: KPS-1503A-800-KPS, serial number W4907, HL 2254

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Frequency, (Cable loss,| Frequency, | Cable loss, Frequency, Cable loss,
GHz dB GHz dB GHz dB
0.03 0.04 5.10 0.80 15.00 1.49
0.05 0.07 5.30 0.83 15.50 1.49
0.10 0.09 5.50 0.83 16.00 1.46
0.20 0.15 5.70 0.84 16.50 1.47
0.30 0.19 5.90 0.87 17.00 1.50
0.40 0.25 6.10 0.86 17.50 1.57
0.50 0.29 6.30 0.89 18.00 1.63
0.60 0.33 6.50 0.90 18.50 1.57
0.70 0.37 6.70 0.89 19.00 1.63
0.80 0.41 6.90 0.93 19.50 1.65
0.90 0.44 7.10 0.92 20.00 1.64
1.00 0.45 7.30 0.95 20.50 1.75
1.10 0.48 7.50 0.96 21.00 1.72
1.20 0.51 7.70 0.97 21.50 1.78
1.30 0.53 7.90 1.01 22.00 1.76
1.40 0.54 8.10 1.00 22.50 1.72
1.50 0.57 8.30 1.05 23.00 1.83
1.60 0.59 8.50 1.04 23.50 1.80
1.70 0.04 8.70 1.07 24.00 1.90
1.80 0.07 8.90 1.11 24.50 1.81
1.90 0.09 9.10 1.09 25.00 1.98
2.00 0.15 9.30 1.14 25.50 1.91
2.10 0.19 9.50 1.12 26.00 2.02
2.20 0.25 9.70 1.15 26.50 1.92
2.30 0.29 9.90 1.16 27.00 1.97
2.40 0.33 10.10 1.16 28.00 2.02
2.50 0.37 10.30 1.19 29.00 1.95
2.60 0.41 10.50 1.14 30.00 1.94
2.70 0.44 10.70 1.19 31.00 2.1
2.80 0.45 10.90 1.17 32.00 2.17
2.90 0.48 11.10 1.13 33.00 2.27
3.10 0.61 11.30 1.20 34.00 2.27
3.30 0.64 11.50 1.13 35.00 2.29
3.50 0.65 11.70 1.20 36.00 2.35
3.70 0.68 11.90 1.18 37.00 2.37
3.90 0.69 12.10 1.14 38.00 240
4.10 0.71 12.40 1.19 39.00 2.57
4.30 0.73 13.00 1.34 40.00 2.36
4.50 0.75 13.50 1.33
4.70 0.77 14.00 1.48
4.90 0.79 14.50 1.45
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Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

Cable loss
Cable coaxial, 40GHz, 1.5 m, Blue, Rhophase Microwave Limited, model: KPS-1503A-1500-KPS,
HL 2399
Frequency, Cable loss, Frequency, Cable loss, Frequency, Cable loss,

GHz dB GHz dB GHz dB
0.03 0.07 6.5 1.57 15.50 2.50
0.05 0.10 6.7 1.60 16.00 2.51
0.1 0.16 6.9 1.55 16.50 2.58
0.2 0.26 71 1.65 17.00 2.65
0.3 0.33 7.3 1.65 17.50 2.73
0.5 0.38 7.5 1.70 18.00 2.74
0.7 0.41 7.7 1.71 18.50 2.67
0.9 0.58 7.9 1.73 19.00 2.67
1.1 0.64 8.1 1.79 19.50 2.74
1.3 0.70 8.3 1.81 20.00 2.69
1.5 0.75 8.5 1.84 20.50 2.80
1.7 0.79 8.7 1.85 21.00 2.82
1.9 0.83 8.9 1.90 21.50 2.87
2.1 0.88 9.1 1.95 22.00 2.87
2.3 0.93 9.3 1.93 22.50 2.92
2.5 0.97 9.5 1.98 23.50 3.04
2.7 1.01 9.7 1.96 24.00 3.05
2.9 1.04 9.9 2.03 24.50 3.03
3.1 1.08 10.1 1.99 25.00 3.11
3.3 1.14 10.30 2.02 25.50 3.10
3.5 1.17 10.50 2.02 26.00 3.17
3.7 1.21 10.70 2.02 26.50 3.11
3.9 1.24 10.90 2.08 27.00 3.16
4.1 1.26 11.10 2.02 28.00 3.19
4.3 1.26 11.30 2.09 29.00 3.19
4.5 1.29 11.50 2.05 30.00 3.30
4.7 1.34 11.70 2.11 31.00 3.31
4.9 1.34 11.90 2.1 32.00 3.35
5.1 1.40 12.10 2.12 33.00 3.46
5.3 1.43 12.40 2.17 34.00 3.45
5.5 1.45 13.00 2.29 35.00 3.49
5.7 1.47 13.50 2.31 36.00 3.54
5.9 1.40 14.00 2.43 37.00 3.62
6.1 1.53 14.50 2.43 39.00 3.69
6.3 1.55 15.00 2.46 40.00 3.75
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Appendix D General information

Test facility description

Tests were performed at Hermon Laboratories Ltd., which is a fully independent, private, EMC, safety, environmental and
telecommunication testing facility. Hermon Laboratories is listed by the Federal Communications Commission (USA) for all
parts of Code of Federal Regulations 47 (CFR 47) and by Industry Canada for electromagnetic emissions (file numbers IC
2186-1 for OATS and IC 2186-2 for anechoic chamber), certified by VCCI, Japan (the registration numbers are R-808 for
OATS, R-1082 for anechoic chamber, C-845 for conducted emissions site), assessed by TNO Certification EP&S
(Netherlands) for a number of EMC, telecommunications, environmental, safety standards, and by AMTAC (UK) for safety of
medical devices. The laboratory is accredited by American Association for Laboratory Accreditation (USA) according to
ISO/IEC 17025 for electromagnetic compatibility, product safety, telecommunications testing and environmental simulation

(for exact scope please refer to Certificate No. 839.01).

Address: PO Box 23, Binyamina 30500, Israel.
Telephone: +972 4628 8001

Fax: +972 4628 8277

e-mail: mail@hermonlabs.com

website: www.hermonlabs.com

Person for contact: Mr. Alex Usoskin, QA manager.

Abbreviations and

The following abbreviations and acronyms are applicable to this test report:

AC

dB
dBm
dB(uV)
dB(uV/m)
DSS
EMC
EUT
GHz

H

Hz

IF

kHz

kV

acronyms

alternating current

decibel

decibel referred to one milliwatt
decibel referred to one microvolt
decibel referred to one microvolt per meter
Part 15 spread spectrum transmitter
electromagnetic compatibility
equipment under test

gigahertz

height

hertz

intermediate frequency

kilohertz

kilovolt

length

line impedance stabilization network
local oscillator

meter

megahertz

not applicable

quasi-peak

radio frequency

radiated emission

root mean square

second

volt

width

Specification references

47CFR part 15: 2003
ANSI C63.2: 1996

ANSI C63.4: 2001

Radio Frequency Devices

Hermon Laboratories Ltd.
P.O0.Box 23

Binyamina 30500, Israel
Tel.+972 46288001

Fax.+972 46288277

e-mail: mail@hermonlabs.com

American National Standard for Instrumentation-Electromagnetic Noise and

Field Strength, 10 kHz to 40 GHz-Specifications.

American National Standard for Methods of Measurement of Radio-Noise
Emissions from Low-Voltage Electrical and Electronic Equipment in the Range of

9 kHz to 40 GHz.
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